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Auftrags-Inhalt: FCC/IC Certification

Order content;

Priifgrundlage: CFR47 FCC Part 15: Subpart C Section 15.249
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RSS-210 Issue 8 December 2010
RSS-Gen issue 3 December 2010

FCC KDB Pubtlication 447498 v05r01
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Zustand des Priifgegenstandes bei Anlieferung:
Condition of the test item at delivery:

Prafmuster vollstédndig und unbeschadigt
Test itern complete and undamaged

* Legende: 1 = sehr gut 2=gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht 0.9. Prifgrundlage(n) F(ail) = entspricht nicht 0.g. Prufgrundlage(n) N/A = nicht anwendbar  N/T = nicht getestet
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This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any test mark.
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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 20DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Pass

5.1.3 SPURIOUS EMISSION, FIELD STRENGTH OF FUNDAMENTAL & HARMONICS
RESULT: Pass

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Pass
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1. General Remarks

1.1 Complementary Materials

None.

2. Test Sites

2.1 Test Facilities

Keyway Testing Technology Co., Ltd.
(FCC Registration No.: 370994)
(Test site Industry Canada No.: 9868A)

Buliding 1, Baishun Industrial Zone, Zhangmutou Town,
Dongguan, Guangdong, China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Equipment Manufacturer Type S/IN Calibrated
until

EMI Test Receiver Rohde&Schwarz ESCI 101156 Apr. 26,15

Bilog Antenna

(30MHz - 1GHz) ETS-LINDGREEN | 3142D 135452 Apr. 26,15

Loop antenna

(9kHz - 30MHz) teseq HLAG6120 22032 Apr. 29,15

3m Semi-anechoic ETS-LINDGREEN | 966 KWO! Apr. 26,15

Chamber

Signal Amplifier SONOMA 310 187016 Apr. 26,15

Signal Amplifier Agilent 8449B 3008A00251 | Apr. 26,15

RF Cable IMRO IMRO-400 966 Cable 1# | Apr. 26,15

Antenna Connect Keyway KW032 032 Apr. 26,15

MULTI-DEVICE Controller | ETS-LINDGREEN | 2090 126913 N/A

Horn Antenna

(1GHz - 18GHz) DAZE ZN30701 11003 Apr. 26,15

Horn Antenna

(18GHz - 26.5GHz) SCHWARZBECK BBHA9170 9170-068 Apr. 26,15

Spectrum Analyzer Agilent 8593E 3911A04271 | Apr. 26,15

Spectrum Analyzer Agilent E4408B MY44211125 | Apr. 29,15

Signal Amplifier DAZE ZN3380C 11001 Apr. 26,15

2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is

performed outside the United States, to equivalent nationally recognized standards

organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or
according to manufacturer’s specifications. Additionally all equipment is verified for
proper performance on a regular basics using in house standards or comparisons.
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2.5 Measurement Uncertainty

Table 2: Measurement Uncertainty

Parameter

Uncertainty

Radiated emission of transmitter, valid up to 26.5 GHz

<+3.2dB

2.6 Location of Original Data

The original copies of all test data taken during actual testing were retained in the

TUV Rheinland (Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

Keyway Testing Technology Co., Ltd. Test facility located Buliding 1, Baishun
Industrial Zone, Zhangmutou Town, Dongguan, Guangdong, China is listed on

the US Federal Communications Commission list of facilities approved to

perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is a Bluetooth remote controller. It operates at 2.4GHz ISM frequency band.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of EUT

Technical Specification

Value

Kind of Equipment

BlueTooth Self Timer Shutter

Type Designation

NS-SSTK2B

FCCID 2AEB3K2B

IC 20010-TK2B
Bluetooth version 3.0

Operating Frequency band 2402 — 2480MHz
Channel separation 1TMHz

Extreme Temperature Range | -20~+45°C
Operation Voltage DC 3V

Modulation

FHSS (GFSK, 8DPSK, m/4DQPSK)

Antenna Gain

2.3dBi

3.3 Independent Operation Modes

The basic operation modes are:

A. On, Bluetooth mode
1. Transmitting
2. Receiving

B. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.
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3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to
the procedures in ANSI C63.4: 2009.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested together with the following accessories:

Description Manufacturer Part No. SIN
Notebook Lenovo Lenovo G475 GB14477457

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Constructional Data Form or the Technical Construction File. No
additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Diagram of Measurement Equipment Configuration for Transmitter Measurement

RF Cable
Test
Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass
Test standard : Part 15.203

RSS-Gen 7.1.4
Limit : the use of antennas with directional gains that do

not exceed 6dBi

According to the manufacturer declared, the EUT has an internal antenna, the
directional gain of antenna is 2.3dBi, therefore the EUT is considered sufficient to
comply with the provision.
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5.1.2 20dB Bandwidth and 99% Bandwidth

RESULT:

Date of testing
Test standard

Basic standard
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2015-03-17

FCC Part 15.249
RSS-210 A8.1(a)
ANSI C63.4: 2009
Shielded room

Low/ Middle/ High
A1

24.8°C

56%

101kPa

Table 4: Test result of 20dB & 99% Bandwidth

Pass

Channel 20dB Bandwidth | g9/, Bandwidth (MHz)
Channel Frequency (MHz) (MHz)
BDR EDR BDR EDR
Low Channel 2402 0.928 1.263 0.890 1.182
Mid Channel 2441 0.927 1.256 0.863 1175
High Channel 2480 0.931 1.257 0.866 1175
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5.1.3 Spurious Emission, Field strength of fundamental & harmonics

RESULT: Pass

Date of testing : 2015-04-15

Test standard : FCC part 15.209, FCC part 15.249(a)
RSS-210 Clause 2.2

Basic standard : ANSI C63.4: 2009

Limits : FCC part 15.209(a)

Kind of test site : 3m Semi-Anechoic Chamber

Test setup

Test Channel : Low/ Middle/ High

Operation mode : A1

Ambient temperature : 24.8C

Relative humidity : 56%

Atmospheric pressure : 101kPa

For details refer to following test plot.
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Test Plot of Spurious Emission of transmitting

Keyway

REvIEy Testing

Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Town ,Dongguan, Guangdong,China

Tel: D769-87182258

Fax: 0769-87181058

Mail: kutestP@keywaytest.com

Data: 93 File: D:\966 data!15Report\15KW020401CHY.EMB6 {129)
130 Level (dBlanjl) : .
i
) |
97.5 § ;
; |
© | FCCBWS0
65.0 ‘ : - -bBdb

n

009 3 S5 T

9. 11 13. 15. 17. 19. 21. 23. 25. 27. 29.30

Frequency (MHz)
Site ¢ site
Condition: FCC BW3D 3m HLA6120 X
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK
: Low
Preamp Read Cable Limit over

Freq Factor

Level Loss Level Line Limit Remark

HHz dB

1 6.01 29.47

dBuv dB dBuV/m dBuV/m dB

71.61 2.73 44.87 69.50 -24.63 Peak
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Keyway Testing Technology Co.,Ltd.

j I Baishun Industrial Zone,Zhangmutou
c? > Ke“‘.‘.‘ 3 Town,Dongguan, Guangdong, China
NETmaT Testing Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtestBkeywaytest.con
Data: 110 File: D:'966 datai15Report\15KW020401CHY.EM6 (129)
130 Leyel (dBuvVim) :
:
97.5 i

Pl ' FCCBW3I0
| : T bdB

65.0

W“"W} - - - - L

325
009 3. 5 7. 9. 11. 13. 15 17. 19. 21. 23. 25, 27. 29.30
Frequency {(MHz)

Site : site
Condition: FCC BW30 3m HLA6120 X
EUT BlueTooth Remote Controller
M/N : NS-33TK2B
Power DC 3V
Test By : Cissy
Commment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GF3K

: Middle

Preamp Read Cable Limit Over

F

req Factor Level Loss Level Line Limit Remark

1 6.

MHz dB dBuV dB dBuV/m dBuV¥/m dB

01 29.47 71.10 2.73 44.36 69.50 -25.14 Peak




Produkte
Products

Prifbericht - Nr.:
Test Report No.

17047873 001

Seite 16 von 133
Page 16 of 133

s Keyway
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhanhgmutou
Town,Dongguan, Guangdong, China

Tel: 0769-871682258

Fax: 0769~-87181058

Mail: kwtest@Bkeywaytest.com

Data: 111

130

File: D:1966 data\15Reporti15KW020401CHY.EM6 (129)

Level (dBuVim)

975 f R
U EecBW3D
850/ \ : — 68
W ‘ f L
N i t :
A iW""”““ »;w AN Aty h Ao
325 ) P : :

Y009 3. 5 7.

13. 15. 17. 19. 21. 23. 25. 27. 29.30

9. 1.
Frequency (MHz)
Site : site
Condition: FCC BW30 3m HLA6120 X
EUT : BlueTooth Remote Controller
M/N : NS-5STKZB
Pover : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK
: High
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuVv dB dBuV/m dBuV/m dB
1 6.01 29.47 71.33 2.73 44.58 69.50 -24.91 Peak
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Keyway Testing Technology Co.,Ltd.

) Kevway Baishun Industrial Zone,Zhangmutou
- Town,Dongguan , Guangdong, China
WETIEYy  Testing Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtestlkeywaytest.con
Data: 94 File: D:\966 data'15Reporti15KW020401CHY.EM6 (129)
130 Leyel (dBuVir_n) : ' : ‘ ‘
975 : ' = , _
IR | FCC BW30
65.0] 1y ~ : ‘ L
b\ , Lo
009 3. 5 7. 9. 11. 13, 15. 17. 19. 21. 23. 25 27. 29.30
Frequency (MHz)
Site : 966 Chamber
Condition: FCC BW30 3m HLA6120 X
EUT : BlueTooth Remote Controller
M/N : NS-55TKZB
Power 1 DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK
: Low
Preamp Read Csble Limit Over
Fregq Factor Level Loss Level Line Limit Remark
MHz dB dBuV dB dBuV/m dBuV/m dB
1 5.86 29.39 62.84 2.74 36.19 69.50 -33.31 Pesk
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Keyway Testing Technology Co.,Ltd.
§®\ Kevway Baishun Industrial Zone,Zhangmutou
- S Town,Dongguan, Guangdong,China
[REMHART Testmg Tel: 0769-87182258

Fax: 0769-87181058
Mail: kwtestlkeywaytest.con

Data: 136

130

File: D:\966 data\15Reportii5KW020401CHY.EM6 (171)

97.5

65.0

Level (dBuVim)

| FCCBW3D
TR

A “\‘, _,,W\ o . . q.,,MWMWW

325
|
i
Y009 3. 5 7. 9. 1. 13. 15. 17 19. 21. 23. 25. 27. 29.30
Frequency (MHz)
Site : 966 Chamber
Condition: FCC BW3O 3m HLA6120 X
EUT : BlueTooth Remote Controller
H/N : NS-3STK2B
Power : DC 3V
Test By @ Cissy
Conmment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK
: Hiddle
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark
HHz dB dBuV dB dBuV/m dBuV/m dB
1 .01 29.47 71.07 2.73 44.33 69.50 -25.17 Peak
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Keyway Testing Technology Co. ,Ltd.
Baishun Industrial Zone,Zhangmutou
Town ,Dongguan, Guangdong, China

Tel: 0769-87182258

Fax: 0769-87181053

Mail: kwtestBkeywaytest.com
Data: 137 File: D:'966 datai15Reporti15K0A020401CHY.EM6 {171)

130

Level (dBu\im)

97.5

P

FCC BW30

65.0 \

325

n

" : . -6dB

o009 3. 5 7.

9. 1. 13. 15. 17. 19. 21. 23. 25. 27. 29.30

Frequency (MHz)
Site 966 Chamber
Condition: FCC BUW30 3m HLA6120 X
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power DC 3V
Test By Cissy
Comment Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK
: High
Presamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark
HHz dB dBuv dB dBuV/m dBuV/m dB
1 6.01 29.47 71.12 2.73 44.38 €9.50 -25.12 Peak
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Keyway Testing Technology Co.,Ltd.

| Kevwav Baishun Industrial Zone,Zhgngmut.ou
S Towm ,Dongguan, Guangdong, China
WETnEY  Lesting Tel: 0769-87182258
Fax: 0769-871810S3
Mail: kwtestBkeywaytest.con
Data: 95 File: D:'966 data‘15Report'15KW020401CHY.EM6 {129)
1 30Level (dBthp) : :
97.5)’ ‘ _ .
|
FCC B30
65.0 o R

nl

9. 11. 13. 15. 17. 19. 21. 23.

25. 27. 29.30

009 3. 5 7.
Fredquency (MHz)
Jite : 966 Chamber
Condition: FCC BU30 3m HLA6120 X
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Corment @ Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: SDPSK
: Low
Preamp Read Cable Limit Over
Freq Factor Level Lo=s Level Line Limit Remark
MHz dB dBuV dB dBu¥/m dBuvV/m dB
1 6.01 29.47 67.11 2.73 40.37 69.50 -29.13 Peak
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Keyway Testing Technology Co.,Ltd.

¥ e Baishun Industrial Zone,Zhangmutou
Key“ ay Town,Dongguan, Guangdong, China
RETmEy  Lesting Tel: 0769-87182258
Fax: 0769-87181058
Mail: kutestBkeywaytest.con
Data: 138 File: D:'966 datai15Reporti15KW020401CHY.EM6 {171)

130

97.5(

65.0

325

Level (dBuVim)

FCC BW30
BB

WWW o . ‘ Ty

'
' |

|

n
v

Sice

Condition:

EUT

M/N
Power
Test By
Conment

Test Mode:

009 3. 5 7. 9 11 13, 15 17. 19. 21. 23. 25. 27. 29.30

Frequency (MHz)

966 Chamber
FCC BW30 3m HLA6120 X
BlueTooth Remote Controller

: NS-SSTK2B

DC 3V
Cissy
Temp:24.8'C Humi:58% Press:101.52kPa
8DPSK
Middle
Preamp Read Cable Limic Over

Freg Factor Level Loss Level Line Limit Remark

6.

HHz dB dBuV dB dBuV/m dBuV/m dB

01 29.47 70.83 2.73 44.09 §69.50 -25.41 Peak




Produkte
Products

Prifbericht - Nr.:
Test Report No.

17047873 001

Seite 22 von 133
Page 22 of 133

Keyway Testing Technology Co.,Ltd.

by Keyway Baishun Industrial Zone,Zhangmutou
N s Town,Dongguan, Guangdong, China
RETINEY  1esting Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtest@keywaytest.con
Data: 139 File: D:'966 data\15Report15KW020401CHY.EM6 {171)
130Leyel (dBanj\) :
97.5 ’ Co ,
X FCC BW30
65.0 \ . -bedB

325

A o ,._, \ " M“"““" “’W"

|
| |

Site

Condition:

EUT

H/N
Power
Test By
Conment

Test Hode:

009 3. 5 7. 9. 11 13. 15 17. 19. 21. 23. 25, 27. 29.30

Frequency (MHz)

966 Chamber
FCC BUW30 3m HLAG120 X
BlueTooth Remote Controller

: NS-S3TKzZB

DC 3V

: Cissy

Temp:24.8'C Humi:56% Press:101.52kPa
8DPSK
High

Preamp Read Cable Limit Over

Freq Factor Level Loss Level Line Limit Remark

MHz dB dBuv dB dBuV/m dBuvV/m dB

.01 29.47 70.896 2.73 44.22 69.50 -25.28 Peak
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Keyway Testing Technology Co.,Ltd.

5 -, Kevway Baishun Industrial Zone,Zhangmutou
L Town ,Dongguan, Guangdong, China
HENWINNG Testing Tel: 0769-87182258

Fax: 0765-87181058
Mail: kwtestlkeywaytest.com

Data: 89 File: D:1966 data\15Report\15KW020401CHY.EM6 (129)

BDLMI (dBuVim)

60.0 :
: FCC PART 15C
; | ; ey
s00— ¥
I

20.0

-

0.

330 100. 20

300. 400. 500. 600, 700. 800, 900. 1000
Frequency {(MHz)
Site i 966 Chamber
Condition: FCC PART 15C 3m 3142D HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power : DC 3V

Test By : Cissy
Comment : Temp:24.9'C Humi:56% Press:101.52kPa
Test Mode: GFS3K
: Low
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark

NHz dB dBuv dB dBuV/m dBuV/m dB

30.00 31.41 28.66 0.56 16.61 40.00 -23.39 QP
144.46 31.23 46.32 1.22 24.98 43.50 -18.52 QP
194.90 31.11 50.38 1.46 31.27 43.50 -12.23 QP
222.06 30.96 49.04 1.53 31.67 46.00 -14.33 QP
248.25 30.96 36.59 1.70 20.18 46.00 -25.82 QP
493.66 30.59 30.17 2.77 20.95 46.00 -25.05 QP

o h W
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Town,Dongguan, Guangdong, China

Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtestRkeywaytest.com

Data: 90

80

File: D:\966 data'15Report'15KW020401CHY.EM6 (129)

60.0

40,0

20.01}y

nl

Level (dBuvim)

| FCC PART 15C

-6lIB

v

30 100, 200. 300. 400, 500. 600. 700.  800. 900. 1000
Frequency (MHz)
Site 966 Chamber
Condition: FCC PART 15C 3m 3142D VERTICALL
EUT BlueTooth Remote Controller
M/N : NS-SS5TK2B
Power DC 3V
Test By Cissy
Conment Tenmp:24.9'C Humi:56% Press:101.52kPa
Test Mode: GFSK
: Low
Preamp Read Cable Limit Over
Freqg Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV/m dBuV¥/m dB

1 30.00 31.41 35.86 0.56 23.81 40.00 -16.19 QP

2 39.70 31.37 41.02 0.56 23.29 40.00 -16.71 QP

3 70.74 31.32 42.78 0.85 19.85 40.00 -20.15 QP

4 125.06 31.22 48.29 1.12 26.59 43.50 -16.81 QF

5 233.70 30.93 36.95 1.61 20.07 46.00 -25.93 QP

6 371.44 30.62 35.38 2.27 23.20 46.00 -22.80 QP
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Keyway Testing Technology Co.,Ltd.

5 ~ Kevway Baishun Industrial Zone,Zhangmutou
- v Town,Dongguan, Guangdong, China
KENUINYS Testing Tel: 0769-87182258
Fax: 0769-87181058
Mail: kvutest@keywaytest.com
Data: 112 File: D:\966 data'15Reporti15KW020401CHY.EM6 ({135)
8(}Le'wel (dBuV.m) :
60.0 )
FCC PART 15C
’ 2
-6HB
el
40.0
20.0
V30 100.  200. 300. 400. 500. 600, 700. 800. 900. 1000
Frequency (MHz)
Jite : 966 Chamber
Condition: FCC PART 15C 3m 3142D HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.9'C Humi:56% Press:101.52kPa
Test Mode: GF3K
: Middle
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dBE dBuV dB dBuV/m dBuV/m dB
1 30.00 31.41 29.17 0.56 17.12 40.00 -22.883 QP
2 144,46 31.23 45.70 1.22 24.36 43.50 -159.14 QP
3 194.90 31.11 50.35 1.46 31.24 43.50 -12,26 QP
4 z222.06 30.96 48.95 1.53 31.58 46.00 -14,42 QP
5 248.25 30.96 36.58 1.70 20.17 46.00 -25.83 QP
6 493.66 30.59 30.08 2.77 20.86 46.00 -25.14 QP
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Town,Dongguan, Guangdong, China

Tel: 0769-87182258
Fax: 0769-87181058
Mail: kvwtestBkeywaytest.com

Data: 113 File: D:\966 data\15Reporti15KW020401CHY.EM6 {135)
80Level (dBlNhij)
60.0 ‘ = '
FCC PART 1§~C“
: -B(8
4u.o—Jb ’ : : :
20.0 WW
“30 100. 200. 300. 400. 500. 600. 700.  800. 900. 1000
Frequency (MHz)
Site : 866 Chamber
Condition: FCC PART 15C 3m 3142D VERTICAL
EUT BlueTooth Remote Controller
M/N i NS-SSTK2B
Power i DC 3V
Test By Cissy
Comment Temp:24.9'C Humi:56% Press:101.52kPa
Test Hode: GFSK
: Hiddle
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV/m dBuV/r dB
1 30.00 31.41 36.86 0.56 24.81 40.00 -15.19 QP
2 39.70 31.37 40.95 0.56 23.22 40.00 -16.78 QP
3 70.74 31.32 42.77 0.85 19.84 40.00 -20.16 QP
4 125.06 31.22 48.28 1.12 26.58 43.50 -16.92 QP
5 233.70 30.93 36.93 1.61 20.05 46.00 -25.95 QP
6 371.44 30.62 35.30 2.27 23.12 46.00 -22.88 QP
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Keyway Testing Technology Co.,Ltd.

* Kevway Baishun Industrial Zone,Zhangmutou
g™ YT Town,Dongguan, Guangdong, China
RETmEy Lesting Tel: 0769-87152258
Fax: 0769-87181058
Mail: kwtestRkeywaytest.com
Data: 114 File: D:\966 data‘15Reporti15KW020401CHY.EM6 {135)

80

Level (dBuVim)

60.0

20.0

FCC PART 15C

“30 100. 200. 300. 400. 500. 600. 700. 80D. 900. 1000

Frequency (MHz)
Site 966 Chamber
Condition: FCC PART 15C 3m 3142D HORIZONTAL
EUT BlueTooth Remote Controller
M/N : NS-SSTK2B
Power DC 3V
Test By : Cissy
Conment Temp:24.9'C Humi:56% Press:101.52kPa
Test Mode: GFSK
: High
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV/m dBuV/m dBb
1 30.00 31.41 28.58 0.56 16.53 40.00 -23.47 QP
2 144.46 31.23 46.32 1.22 24.98 43,50 -18.52 QP
3 194,90 31.11 50.25 1.46 31.14 43.50 -12.36 QP
4 222.06 30.96 48.63 1.53 31.26 46.00 -14.74 QP
5 248.25 30.96 36.56 1.70 20.15 46.00 -25.85 QP
6 493.66 30.59 30.16 2.77 20.94 46.00 -25.06 QP
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Keyway Testing Technology Co. ,Ltd.

S ~  Kevwav Baishun Industrial Zone,Zhangmutou
- ST Touwn, Dongguan, Guengdong, China
EIn Testing Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtest@keywaytest.con
Data: 115 File: D:\966 datai15Report'15KW020401CHY.EM6 (135)
ImLe'\d'el ;(dBqum) :
60.0 .
: FCC PART 15C
400— T
20.0 M :
730 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART 15C 3m 3142D VERTICAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTKZB
Power : DC 3V

Test By : Cissy
Comment : Temp:24.9'C Humi:56% Press:101.52kPa
Test Mode: GFSK

: High
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark

Ul WM

HHz dB dBuVv dB dBuV/m dBuV/m dE

30.00 31.41 35.91
39.70 31.37 40.89
70.74 31.32 4z2.61
125.06 31.22 48.22
233.70 30.93 36.90
371.44 30.62 35.33

.56 23.86 40.00 -16.14 QP
.56 23.16 40.00 -16.84 QP
.85 159.68 40.00 -20.32 QP
.12 26.52 43.50 -16.98 QP
.61 20.0z 46.00 -25.98 QP
.27 23.15 46.00 -22.85 QP

L N ===




Produkte
Products

Prufbericht - Nr.:

Test Report No.

17047873 001

Seite 29 von 133
Page 29 of 133

&

Keyway Testing Technology Co. ,Ltd.

T i Baishun Industrial Zone,Zhangnutou
> R‘eyv:t ay Town,Dongguan, Guangdong,China
ATy Lesting Tel: 0769-87182258
Fax: 0769-87181058
Mail: RwtestBkeywaytest.com
Data: 96 File: D:'966 data15Report\15K0W020401CHY.EM6 (129)
80Lwel (dBuvim)
60.0
. FCCPART 15C
s
40.0 : ,_ :
20,0 e : : ;
730 100. 200 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)

Site : 966 Chamber
Condition: FCC PART 15C 3m 3142D HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power » DC 3V
Test By : Cissy
Conment ; Temp:24.9'C Humi:S6% Press:101.52kPa

Test MNode: PI/4 DPSK

: Low
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark

Wb W

HHz dB dBuVv dB dBuV/m dBuV/m dB

57.16 31.36 40.24 0.75 17.36 40.00 -22.64 QF
144.46 31.23 46.70 1.22 25.36 43.50 -18.14 QP
186.17 31.13 50.74 1.39 31.21 43.50 -12.29 QP
224.00 30.95 49.32 1.53 32.05 46.00 -13.95 QP
350.10 30.66 32.41 2.10 19.36 46.00 —-26.64 QP
493.66 30.59 28.37 2.77 19.15 46.00 ~-26.85 QP
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Town,Dongguan, Guangdong,China

Tel: 0769-8718225%8
Fax: 0769-87181058
Mail: kwtestRkeywaytest.com

Data: 97
Level (dBuVim)

80

File; D:\966 datai15Reporti15KWD20401CHY.EM6 (129)

60.0

40.0

20.0

FCC PARTY 15C

n

|

.

U

30 100.

600.

300. 400. 700. 800. 900. 1000
Frequem:y (MHz2)
Site 966 Chamber
Condition: FCC PART 15C 3m 3142D VERTICLL
EUT BlueTooth Remote Controller
M/N : NS-SSTK2B
Pover DC 3V
Test By Cissy
Comenent Temp:24.9'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK
: Low
Presamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark
MHz dB dBuvV dB dBuV/m dBuV/m dB

1 39.70 31.37 40.79 0.56 23.06 40.00 -16.94 QP

2 125.06 31.22 46.06 1.12 24.36 43,50 -19.14 QP

3 194.90 31.11 38.79 1.46 19.68 43.50 -23.82 QP

4 233.70 30.93 35.47 1.61 18.59 46.00 -27.41 QP

5 354,95 30.64 33.93 2.18 21.39 46.00 —24.61 QP

6 371.44 30.62 34.07 2.27 21.89 46.00 -24.11 QP
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Keyway Testing Technology Co.,Ltd.
R®\ Kevway Baishun Industrial Zone,Zhangmutou
- cL Town,Dongguan, Guangdong, China
RETTEy  Lesting Tel: 0769-87182258

Fax: 0769-87181058
Hail: kuteztPkeywaytest.com

Data: 140

80

File: D:\966 data\15Report15KW020401CHY.EM6 (171)

Level (dBuV/im)

60.0

40.0

20.0

+ FCC PART 15C
i ™

“30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000

Frequency (MHz)

Site : 966 Chamber
Condition: FCC PART 15C 3m 3142D HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-55TKZB
Power DC 3V
Test By : Cissy
Comment : Temp:24.9'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK

: Middle

Preamp Read Cable Limit Over

F

reg Factor Level Loss Level Line Limit Remark

N b W

30.
144.

154
222

248.
493.

HHz dB dBuV dB dBuV/m dBu¥/m dB

00 31.41 Z8.17 0.56 16.12 40.00 -23.88 QP
46 31.23 44.70 1.22 23.36 43.50 -20.14 QP
.50 31.11 49.30 1.46 30.19 43.50 -13.31 QP
.06 30.896 47.70 1.53 30.33 46.00 -15.67 QF
25 30.86 35.58 1.70 19.17 46.00 -26.83 QP
66 30.59 29.08 2.77 19.86 46.00 -26.14 QP
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Keyway Testing Technolagy Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Town,Dongguan, Gusngdong, China

Tel: 0769-87182258

Fax: 0769-87181058

Mail: kwtestBkeywaytest.com

Data: 141

80

File: D:\966 data\15Report'15KW020401CHY.EM6 (171)

Level {dBuV/m)

60.0

20.0

40.0

| FCC PART 15C_
‘ ey

30 100.

300.

200, 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART 15C 3m 31420 VERTICAL
EUT BlueTooth Remote Controller
M/N : NS—-SSTKZB
Power : DC 3V
Test By : Cissy
Comment : Temp:24.9'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK
: HMiddle
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
HHz dB dBuV dB dBuV/m dBuV/m dB

1 30.00 31.41 35.86 0.56 23.81 40.00 -16.19 QP

2 38.70 31.37 38.85 0.56 22.22 40.00 -17.78 QP

3 70.74 31.32 41.77 0.85 18.84 40.00 -21.16 QP

4 125.06 31.22 47.28 1.12 25.58 43.50 -17.92 QP

5 233.70 30.83 35.83 1.61 19,05 46.00 -26.95 QP

6 371.44 30.62 34.30 2,27 22.12 46.00 -23.88 QP
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Keyway Testing Technology Co.,Ltd.

S N Kevway Baishun Industrial Zone,Zhangmutou
- . . Toum,Dongguan, Guangdong,China
RETIay Lesting Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtestBkeywaytest.com
Data: 142 File: D:\966 data\15Report\15KW020401CHY.EM6 (171)
80 Level (dBuVim) ;
60.0 . '
i : FCC PART 15C
| ? : ! -GEE
wo— : - : f |
200 I " W |
! W
i
Y30 100, 200, 300. 400. 500. 6H00. 700. 80O0. 900. 1000
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART 15C 3m 3142D HORIZONTAL
EUT ¢ BlueTooth Remote Controller
/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.9°‘C Huwmi:56% Press:101.52kPa
Test. Mode: PI/4 DPSK
: High
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
HHz dB dBuV dB dBuV/m dBuV/m dB
1 30.00 31.41 28.41 0.36 16.36 40.00 -23.64 QP
2 144.46 31.23 45.69 1.22 24.35 43.50 -19.15 QP
3 184,90 31.11 49.74 1.46 30.63 43.50 -12.87 QP
4 222.06 30.96 48.42 1.53 31.05 46.00 -14.85 QP
5 248.25 30.96 36.74 1.70 20.33 46.00 -25.67 QP
6 493.66 30.59 29.57 2.77 20.35 46.00 -25.65 QP
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Keyway Testing Technology Co.,Ltd.
Baishun Industriel Zone,Zhangmutou
Towm ,Dongguan, Guangdong, China

Tel: D769-87182258
Fax: 0769-87181058
Mail: kwtestlkeywaytest.com

Data: 143

80

File: D:\966 datai15Report\15KW020401CHY.EM6 (17 1)

Level (dBuVin)

60.01

40.0

20.0

| FCCPART 15C

-6@

Y30 100.

700.

900. 1000

200. 300. 400. 500. 600. 800.
Frequency (MHz)

Site : 966 Chamber

Condition: FCC PART 15C 3m 3142D VERTICAL

EUT BlueTooth Remote Controller

M/N : N5-8STK2B

Power DC 3V

Test By Cissy

Comment : Temp:24.5'C Humi:56% Press:101.5ZkPa

Test Mode: PI/4 DPSK

: High
Preemp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark
HHz ds dBuv dB dBuV/m dBuV/m ds

i 30.00 31.41 35.58 0.56 23.53 40.00 -16.47 QP
2 39.70 31.37 40.75 0.56 23.02 40.00 -16.98 QF
3 70.74 31.32 42.26 0.85 19.33 40.00 -20.67 QP
4 125.06 31.22 48.05 1.12 26.35 43.50 -17.15 QP
5 233.70 30.93 36.56 1.61 19.68 46.00 -26.32 QP
6 371.44 30.62 34.83 2.27 22.65 46.00 -23.35 QP
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangnutou

A% I\e_m.va_\' Town,Dongguan, Guangdong, China
WETnEyy  Lesting Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtest@keywaytest.com
Data: 98 File: D:\966 datai15Report\15KW020401CHY.EMG (129)
8':.l.ewel (dBuvin)
60.0

400———11' E 1 : ‘ ; ‘ i |
" ~_~f—_~———J | : :

. FCC PART 15C
; -EEIE

{‘NMNWN’

MMWV

20.0
730 100, 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site : 96¢& Chamber
Condition: FCC PART 15C 3m 3142D HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.9'C Humi:56% Press:101.52kPa
Test Mode: 8DPSK
: Low
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV/m dBuV/m dB
1 68.80 31.32 41.51 0.85 18.52 40.00 -21.48 QP
2 123,12 31.23 44.24 1.12 22.57 43.50 -20.93 QP
3 144.46 31.23 47.32 1.22 25.98 43.50 ~17.52 QP
4 208.48 31.08 51.64 1.46 33.43 43.50 -10.07 QP
5 221.08 30.97 50.84 1.53 33.41 46.00 -12.59 QP
& 322.94 30.83 34,93 2.02 20.56 46.00 -25.44 QP
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Town ,Dongguan, Guangdong, China

Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtestBkeywaytest.con

Data: 99

80

File: D:\966 data'15Reporti15KW020401CHY.EM6 (129)

60.0

400—[;

Level (dBuVim)

- FCC PART 15C_

_6_1_8_

200 J;\ mM
W/\!\ | TWW |
Y30 100. 200. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site 966 Chamber
Condition: FCC PART 15C 3m 3142D VERTICAL
EUT BlueTooth Remote Controller
M/N : NS-8STKZB
Power DC 3V
Test By Cissy
Conment Temp:24.9'C Humi:56% Press:101.52kPa
Test Hode: B8DPSK
: Low
Preamp Read Cahle Limit gver
Freg Factor Level Loss Level Line Limit Remark
NHz dB dBuv dB dBuV/m dBuV/m dB
1 39.70 31.37 41.69 0.56 23.96 40.00 -16.04 QP
2 125.06 31.22 45.76 1.12 24.06 43.50 -19.44 QP
3 194.90 31.11 41.70 1.46 22.59 43.50 -20.91 QP
4 233.70 30.93 38.31 1.61 21.43 46.00 -24.57 QP
5 303.54 30.92 35,71 1.4 20.63 46.00 -25.37 QP
6 354.95 30.64 35.21 2.18 22.67 46.00 -23.33 QP
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangnutou
Town,Dongguan, Guangdong, China

Tel: 0769-87182258

Fax: 0769-87181058

Mail: kwtestfkeywaytest.con

Data: 144

80

File: D:\966 data\15Reporti15KW020401CHY.EM6 (171)

Level ([dBuVim)

60.0

40.0:

20.0

| FCC PART 15C
-64B

Y30 100. 200. 300. 400, 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Jite i 966 Chamber
Condition: FCC PART 15C 3m 3142D HORIZONTAL
EUT BlueTooth Remote Controller
M/N : NS-SSTK2B
Power DC 3V
Test By Cissy
Comment Temp:24.9'C Humi:56% Press:101.52kPa
Test Mode: BDPSK
: Middle
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark
MHz dB dBuV dB dBuV¥/m dBuV/m dB

1 30.00 31.41 29.08 0.56 17.03 40.00 -22.97 QP

2 144.4¢ 31,23 45,46 1.22 24.12 43.50 ~-19.38 QP

3 184.90 31.11 50.15 1.46 31.04 43.50 ~-12.46 QP

4 222.06 30.96 48.65 1.53 31.28 446.00 -14.72 QP

5 248.25 30.96 36.46 1.70 20.05 46.00 -25.95 QP

6 493.66 30.59 29.55 2.77 20.33 46.00 -25.67 QP
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i~ Keyway

Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Towm ,Dongguan, Guangdong, China

Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtestBkeywaytest.com

Data: 145 File: D:'966 data‘15Reporti15KWD020401CHY.EMG (171)
30 Level I(dBleQ
60.0

40.0

20.0

FCC PART 15C

_ﬁ’@

500.

Y30 100. 200. 300. 400. 600. 700. 800. 900. 1000
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART 15C 3m 3142D VERTICAL
EUT BlueTooth Remote Controller
M/N : NS-SSTK2B
Power 1 DC 3V
Test By : Cissy
Comment : Temp:24.9'C Humi:56% Press:101.52kPa
Test Mode: B8DPSK
: Middle
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuV dB dBuV/m dBuV/m dB

1 30.00 31.41 36.53 0.56 24.48 40.00 -15.52 QP

2 39.70 31.37 40.79 0.56 23.06 40.00 -16.94 QP

3 70.74 31.32 42.18 0.85 19.25 40.00 -20.75 QP

4 125.06 31.22 48.06 1.12 26.36 43.50 -17.14 QP

5 233.70 30.93 36.56 1.61 19.68 46.00 -26.32 QP

[ 371.44 30.62 35.21 2.27 23.03 46.00 -22.97 QP
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Keyway Testing Technology Co. ,Ltd.

<, . .
~  Keyway Baishun Industrial Zone,Zhgngmutou
i Town ,Dongguan, Guangdong, China
IGEN NN Testing Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtestfkeywaytest.con
Data: 146 File: D:'966 data'15Report'15KW020401CHY.EM6 (171)
L
80 evel :(dBuVm?) :
60.0/: | o
: - FCCPART 15C
‘ ‘ ‘ : 6118
40.0“-*“] : :
20,0 )J'\"\/Wh
“30 100, 200 300. 400, 500. 600. 700.  800. 900. 1000
Freguency (MHz)
Site : 966 Chanber
Condition: FCC PART 15C 3m 3142D HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-53TK2B
Power DC 3V
Test By : Cissy
Comment Temp:24.9'C Humi:56% Press:101.52kPa
Test MHode: B8DPSK
: High
Preamp Read Cable Linit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dEuV dB dBu¥/m dBuV¥/m dB
1 30.00 31.41 28.41 0.56 16.36 40.00 -23.64 QP
2 144.46 31.23 45.67 1.22 24.33 43.50 -19.17 QP
3 194,90 31.11 50.12 1.46 31.01 43.50 -12.49 QP
4 222.06 30.96 48.42 1.53 31.05 46.00 -14.95 QP
5 248.25 30.96 36.72 1.70 20.31 46.00 -25.69 QP
6 493.66 30.59 30.57 2.77 21.35 46.00 -24.65 QP
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Keyway Testing Technology Co.,Ltd.

g“; Yf) Kevwav Baishun Industrial Zone,Zhangmutou
L YL, Town ,Dongguan, Guangdong, China
WETmEy  Lesting Tel: 0769-87182258
Fax: 0769-87181058
Mail: kutestBkeywaytest.com
Data: 147 File: D:'966 data't5Reporti15KW020401CHY.EM6 {171)
80 Level (dBuVim}

60.0

40.0

20,0

; | FCC PART 15C_
-6[1B_

Y30 100, 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART 15C 3m 3142D VERTICAL
EUT : BlueTooth Remote Controller
M/N i NS-SSTK2EB
Power : DC 3V
Test By : Cissy
Cormmvent : Temp:24.9'C Humi:56% Press:101.52kPa
Test Mode: SDFSK
: High
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV/m dBuV/m dB

1 30.00 31.41 35.72 0.56 23.67 40.00 -16.33 QP

2 39.70 31.37 40.97 0.56 23.24 40.00 -16.76 QP

3 70.74 31.32 42.96 0.85 20.03 40.00 -19.97 QP

4 125.06 31.22 48.35 1.12 26.65 43.50 -16.85 QF

5 233,70 30,93 37.19 1.61 20.31 46.00 -25.69 QP

6 371.44 30.62 35.53 2.27 23.35 46.00 -22.65 QP
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Keyway Testing Technology Co. ,Ltd.

< ; ;
' K N KE_\_‘WB}' Baishun Industrial Zone,Zhangnutou

Town,Dongguan, Guangdong, China

KAMIEY lesting Tel: 0769-871682258

Fax: 0769-87181058
Mail: kwtestPkeywaytest.com

Data: 37 File: D:1966 datai15Reporti15KW020401CHY.EMG (129)
120 Level (dBuVim)
90.0 ‘ : ,
; FCC PART1S 2.4G PK
60.0 N FCC PART15 2.46 &Y
< H
: 4 5 6
— W
30.0
01000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Jite 966 Chamber
Condition: FCC PART1S5 2.4G PK 3m ZN30701 HORIZONTAL
EUT BlueTooth Remote Controller
n/N : NS-SSTK2B
Power DC 3V
Test By Cissy
Comment Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GF3K 2402MHz
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV/wm dBuV/m dB
2402.00 26.32 80.20 7.34 89.94 954.00 -4.06 Average
2402.00 26.32 92.35 7.34 102.09 114.00 -11.91 Peak
4804.00 27.49 32.41 11.96 45.82 74.00 -24.18 Pesk

1
1

7239.
0197.

3070

00 27.95 20.84 16.61 46.80 74.00 -27.20 Peak
00 28.82 18.52 17.00 45.42 74.00 -28.58 Peak
.00 29.21 15.02 18.30 45.13 74.00 -28.87 Peak
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Keyway Testing Technology Co.,Ltd.

% ~  Keyway Baishun Industrial Zone,Zhangmutou
- R Town,Dongguan, Guangdong, China
KEN{UIN Testing Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtestBkeywaytest.com
Data: 38 File: D:'1966 data\15Report\15KW020401CHY.EM6 (129)
1‘,‘![!Le'vell {dBuVv/m) .
y é i
90.0
FCC PART15 2.4G PK
! é i
60.0 ; FCC PART15 2.4G AV
) )
30.0
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Jite : 966 Chamber
Condition: FCC PART15 2.4G PK 3m ZN30701 VERTICLL
EUT : BlueTooth Remote Controller
H/N : NS-SSTKZB
Power ¢ DC 3V
Test By : Cissy
Contvent : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GF3K 2402HHz
Preamp Read Cable Limit Over

Freg Factor

Level Loss Level Line Limit Remark

MHz

2402
2402

8293

ok W

.00
.00
4804.

(ulu]

.00
12917,
14719,

(als]
00

(=}:] dBuv dB dBuV/m dBuV/m dB

26.32 80.13 7.34 89.87 9S54.00 -4.13 Lverage
26.32 92.35 7.34 102.09 114.00 -11.91 Pesk
27.49 31.75 11.96 4S9.16 74.00 -24.84 Pesak
28.19 17.96 16.72 43.12 74.00 -30.88 Peak
29.18 16.08 18.14 45.54 74.00 -28.46 Pesk
29.51 15.34 19.83 45.35 74.00 -28.65 Peak
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Keyway Testing Technology Co.,Ltd.
Q®3 Kevway Baishun Industrial Zone,Zhangmutou
i c L Town,Dongguan, Guangdong, China
RETINERy  Lesting Tel: 0763-87182258

Fax: 0763-87181058
Mail: kwtestlkeywaytest.con

Data: 40 File: D:1966 datat15Report'15KW020401CHY.EM6 (129)
120Level (dBuvim) :
90.0 :
i 4
FCL PARTAS 2.4G PK
T
60.0 FCC PART1S 2.4G AV
3 4 - B :
. 5 .
AL it e Ll
30.0
“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15 2.4G PK 3m ZN30701 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK 2441MH=z
Preamp Read Cable Limit Oover
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBu¥/m dBu¥/m dB
1 2441.00 26.33 79.70 7.48 89.61 94.00 -4.39 Average
2 2441.00 26.33 91.55 7.48 101.46 114.00 -12.54 Peak
3 4882.00 27.53 30.83 12.14 48.55 74.00 -25.45 Peak
4 7307.00 27.96 21.23 16.61 47.20 74.00 -26.80 Peak
5 10862.00 28.90 16.89 17.16 44.73 74.00 -29.27 Peak
6 13869.00 29.37 12.87 18.20 46.17 74.00 -27.83 Peak
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Keyway Testing Technology Co.,Ltd.

- N Baishun Industrial Zone,Zhangmutou
e > I&ey\-\ i Town,Dongguan, Guangdong, China
WETEy  Lesting Tel: 0769-87182253
Fax: 0769-87181058
Hail: kwtest@Bkeywaytest.com
Data: 39 File: D:1966 data'15Report\1SKW020401CHY.EM6 (129)
129Leve] (dBuVim) ‘
900 - '
FCC PART15 2.4G PK
60.0 ; FCC PART15 2.4G AV
; P © il
LA, v ! ‘
30.0

“1000 4000. 6000. 800D. 10000. 12000. 14000. 16000. 18000

Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15 2.4G PK 3m ZN30701 VERTICAL
EUT : BlueTooth Remote Controller
M/N : NS~-SSTKZ2B
Power : DC 3V

Test By : Cissy

Comment : Temp:24.8'C Humi:56% Press:101.52kPa

Test Mode: GFSK 2441MHz
Preamp Read Cable

Limit Over

Fregq Factor Level Loss Level Line Limit Remark

HHz dB dBuV dB dBuV/m dBuV/m dB

2441.00 26.33 79.57 7.48 89.48 94.00 -4.52 Average
2441.00 26.33 91.77 7.48 101.68 114.00 -12.32 Peak
4882.00 27.53 28.42 12.14 46.14 74.00 -27.86 Peak

9052.00 28.43 19.06 16.89 45.02 74.00 -28.98 Peak

1
2
3
4 7307.00 27.96 17.86 16.61 43.83 74.00 -30.17 Peak
5
6

12271.00 29.05 17.26 17.59 45.26 74.00 -28.74 Peak




Produkte
Products

Priufbericht - Nr.
Test Report No.

17047873 001

Seite 45 von 133
Page 45 of 133

Keyway

Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhengmutou
Town,Dongguen, Guangdong, China

REVIEY Lesting Tel: 0769-87182258

Fax: 0769-87181058
Mail: kwtest@keywaytest.com

Data: 41 File: D:\966 datai15Report\15KW020401CHY.EM6 (129)
129Lwel (dBuVim) !
1
90.0 ;
FCC PART15 2.4G PK
| | ‘
60.0 R " FCC PART15 2.4G AV
ot S}
e
30.0
Y1000 4000, 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15 2.4G PK 3m ZN30701 HORIZONTAL
EUT BlueTooth Remote Controller
M/N : NS-SSTK2B
Power DC 3V
Test By : Cissy
Comment Tenmp:24.8'C Humi:56% Press:101,52kPa
Test Mode: GFSK 2480MHz
Preamp Read Cable Limit Over
Fregq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV/m dBuV/m dB
1 2480.00 26.34 79.55 7.57 89.57 94.00 -4.43 Aiversge
2 2480.00 26.34 91.78 7.57 101.80 114.00 -12.20 Pesk
3 4960.00 27.58 32.62 12.36 50.72 74.00 -23.28 Pesk
4 9517.00 28.61 19,39 16.92 45.71 74.00 -28.29 Peak
5 10843.00 28.88 18.41 17.13 46.07 74.00 -27.93 Peak
6 13495.00 29.30 13.88 18.77 46.35 74.00 -27.65 Peak
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Keyvay Testing Technoloegy Co.,Ltd.
5 Baishuh Industrial Zone,Zhangmutou

Keyway
> eyway Town,Dohgguan, Guangdong, China

s Testin . -
K(ENUIAN g Tel: D769-87182258
Fax: 0769-87181058
Mail: kvtestRkeywaytest.com

Data: 42 File: D:1966 data\15Report'15KW020401CHY.EM6 (129)

129Leve/l (dBuV!m)

00.0
FCL PARTAS 2.4G PK
60.0 PR f " FCC PARTHS 2.46G AV
5 6! ’
Ak doled "
¥r H
30.0

nl

“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000

Frequency (MHz)

Site : 966 Charber
Condition: FCC PART1S 2.4G PK 3m ZN30701 VERTICAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Corment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK 24B8B0MHz

Preamp Read Cable Limit Over

Freq Factor Level Loss Level Line Limit Remark

MHz dB dBuv dB dBuV/m dBuV/m dB

2480.00 26.34 79.65 7.57 89.67 94.00 -4.33 Average
2480.00 26.34 91.78 7.57 101.80 114.00 -12.20 Peak
4960.00 27.58 32.52 12.36 50.62 74.00 -23.38 Peak
7987.00 Z8.10 19.20 16.66 44.19 74.00 -29.81 Peak
11£59.00 28.97 16.23 17.30 44.30 74.00 -29.70 Peak
13750.00 29.35 11.61 19.08 44.59 74.00 -29.41 Pesk

ok W N
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Keyway Testing Technology Co.,Ltd.

i:) Kevwav Baishun Industrial Zone,Zhangmutou

Town ,Dongguan, Guangdong,China

ey Testing Tel: 0769-87182258

Fax: 0769-87181058
Mail: kuwtest@keywaytest.con

Data: 43

120

Level (dBuVin)

File: D:966 data'15Reporti15KW020401CHY.EM6 (129)

90.0

60.0

FCC PART1S 2.4G PK

30.0

n

4 5 ; [

<

- ' FCC PARTAS 2.46G AV

Y1000

Site
Condition:
EUT

M/N
Power
Test By
Comrent
Test Mode:

F

4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)

: 966 Chamber

FCC PART15 2.4G PK 3m ZN30701 HORIZONTAL

: BlueTooth Remote Controller

: N3~SSTK2B

: DC 3V

: Cissy

: Tenmp:24.8'C Humi:56% Press:101.5ZkPa

PI/4 DPSK 240ZMHz
Preamp Read Cable Limit Over
req Factor Level Loss Level Line Limit Remark

1 2402.
2 2402.
3 4804.
4 6984.
5
6

8378

11591.

HHz dB dBuv dB dBuV/m dBuV/m dB

00 26.32 79.63 7.34 89.37 94.00 -4.63 Average
00 26.32 90.59 7.34 100.33 114.00 -13.67 Peak
00 27.49 33.46 11.96 50.87 74.00 -23.13 Pesk
00 27.90 2z.05 16.60 47.91 74.00 -26.09 Pesak
.00 28.21 21.98 16.74 47.21 74.00 -26.79 Pesak
00 28.96 19.54 17.29 47.68 74.00 -26.32 Peak
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou

t Keyway
gt > Y. Toun,Dongguan , fuangdong, China
KEMULRNE Testing Tel: 0769-87182258
Fax: D769-§7181058
Mail: kwtestRkeywaytest.com
Data: 44 File: D:\966 data'15Report15KW020401CHY.EM6 (129)
120Le'vel (dBann.)
900 1 ‘
FCC PART1S 2.4G PK
60.0 » FCC PARY 1S 2.4G AV
¢ 4 a ] 1
— o W e
30.0
“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15 2.4G PK 3m ZN30701 VERTICAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTKZB
Power : DC 3V
Test By : Cissy
Corment : Temp:24.8'C Humi:56% Press:101.5ZkPa
Test Mode: PI/4 DPSK 2402MHz
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
HHz dB dBuV dE dBuV/m dBuV/m dB
1 2402.00 26.32 79.64 7.34 89.38 94.00 -4.62 Average
2 2402.00 26.32 91.13 7.34 100.87 114.00 -13.13 Peak
3 4304.00 27.49 32.97 11.96 50.38 74.00 -23.62 Peak
4 6304.00 27.76 24.61 16.60 45.07 74.00 -24.93 Peak
5 8208.00 28.16 23.45 16.70 48.56 74.00 -25.44 Peak
6 13036.00 29.21 19.74 18.2Z6 49.65 74.00 -24.35 Peak
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%

™ Keyway
REVmEYy Testie

Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Town,Dongguan, Guangdong, China

Tel: 0769-87182258
Fax: 0769-87181058
Hail: kwtestlkeywaytest.com

Data: 46

120

File: D:'966 data\15Report'15KW020401CHY.EM6 (129)

Level (dBuvin)

90.0

60.0

FCC PART15 2.4G PK

FCC PART15 2.4G AV

30.0

nl

At o i

4000. 6000. 8000. 10000. 12000.

Y1000 14000. 16000. 18000
fFrequency (MHz)
Site : 966 Chamber
Condition: FCC PART15 2.4G PK 3m ZN30701 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : N5-SSTK2B
Power : DC 3V
Test By : Cissy
Conment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK 2441MHz
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
¥MHz dB dBuV dB dBuV/m dBuV¥/m dB
1 2441.00 26.33 79.36 7.48 ©89.27 94.00 -4.73 Average
2 2441.00 26.33 90.19 7.48 100.10 114.00 -13.90 Peak
3 4882.00 27.53 32.43 1z.14 50.15 74.00 -23.85 Peak
4 7477.00 27.99 18.82 16.63 44.85 74.00 -29.15 Pesk
5 10741.00 28.87 18.66 17.11 46.24 74.00 -27.76 Peak
6 13070.00 298.21 16.19 18.30 46.30 74.00 -27.70 Pesak
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou

I\e}'\:\'ay Towun ,Dongguan, Guangdong, China
KENUERY Testing Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtestfkeywaytest.con
Data: 45 File: D:\966 datai15Report\15KW020401CHY.EM6 (129)
1201-€Ve! (dBuV/m)
90.0
FCC PART 15 2.4GPK
60.0 N _FCCPART15 2.4G AV
L3 5 b T
YL M\_f"lf
3o.0

“1000 4000.  600D.

8000. 10000. 12000. 14000. 16000. 18000

Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART1S5 2.4G PK 3m ZN30701 VERTICAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK 2441MHz
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dE dBuV/m dBuV/m dB
1 2441.00 26.33 79.42 7.48 869.33 94.00 -4.67 Average
2 2441.00 26.33 90.53 7.48 100.44 114.00 -13.56 Peak
3 4862.00 27.53 32.94 12.14 ©50.66 74.00 -23.34 Peak
4 7018.00 27.90 22.84 16.60 48.75 74.00 -25.25 Peak
5 9398.00 28.56 22.32 16.91 48.55 74.00 -25.4S5 Peak
6 12917.00 29.18 20.38 18.14 49.84 74.00 —~24.16 Peak
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Keyway Testing Technology Co.,Ltd.

4 . .
~  Keyway Baishun Industrial Zone,Zhgngmutuu
v Toun ,Dongguan, Guangdong, China
KENUENN Testing Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtest@keywaytest.com
Data: 47 File: D:1966 data'15Report\15SKW020401CHY.EM6 {129)
129Le'vel {dBuVim)
90.0| ' ‘
FCC PART1S 246G PK
60.0 CFCC PARY15 2,46 AV
R AT
30.0 o
“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Fregquency (MHz)
Site 966 Chamber
Condition: FCC PART1S5 2.4G PK 3m ZN30701 HORIZONTAL
EUT ! BlueTooth Remote Controller
M/N 1 NS-SSTK2B
Fower : DC 3V
Test By Cissy
Comment : Temp:24.8'C Humi: 56% Press:101.52kPa
Test Mode: PI/4 DFSK 2480MHz
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MH=z db dBuv dB dBuV/m dBuV/m dB
1 2480.00 26.34 79.17 7.57 B89.19 54.00 -4.81 Average
2 2480.00 26.34 S0.44 7.57 100.46 114.00 ~13.54 Peak
3 4960.00 27.58 32.54 12.36 50.64 74.00 ~23.36 Peak
4 83595.00 28.22 19.54 16.75 44.79 74.00 -29.21 Peak
5 11302.00 28.83 18.72 17.22 46.75 74.00 -27.25 Peak
) 13954.00 29.39 12.82 159.31 46.19 74.00 -27.81 Peak
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/> Keyway

Gy Testing

Keyway Testing Technology Ce.,Ltd.
Baishun Industrial Zone,Zhanguutou

Town,Dongguan , Guangdeng,China

Tel: 0769-87182253
Fax: D0769-87181058
Mail: kwtestfkeywaytest.com
Data: 48 File: D:1966 data\15Report\15KW020401CHY.EM6 (129)
120 Level (dBuvim)
90.0 ' .
FCL PART15 2.4GPK
60.0 - - ) FCC PART45 2.46 AV
J,M 3 4 5 T b T
i v LTV
30.0 o ’
“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site 966 Chamber
Condition: FCC PART1S5 2.4G PK 3m ZN30701 VERTICAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power DC 3V
Test By : Cissy
Comment Temp:24.8'C Humi:56% Press:101.5Z2kPa
Test Mode: PI/4 DPSK 2480MHz
Preamp Read Cable Limit Over
Freqg Factor Level Loss Level Line Limit Remark
HH=z dB dBuVv dB dBuV/m dBuV/m dB
1 2480.00 26.34 79.32 7.57 89.34 94.00 -4.66 Average
2 2480.00 26.34 90.35 7.57 100.37 114.00 -13.63 Pesk
3 4960.00 27.58 31.46 12.36 49.56 74.00 -24.44 Pesk
4 6865.00 27.87 19.80 16.60 45.37 74.00 -28.63 Peak
5 10650.00 28.87 18.98 17.10 46.52 74.00 -27.48 Peak
3] 14634.00 29.49 15.52 19.77 45.84 74.00 -28.16 Pesak
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Keyway Testing Techmeology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou

> Key\"!’a}' Town,Dongguan, Guangdong, China
RERTTHET Testing Tel: 0769-87182258
) Fax: 0769-87181058
Mail: kutestlkeywaytest.com
Data: 50 File: D:1966 data'15Report 15SKW020401CHY.EMG (129)
1 29Le'vel (dBuVin)
90.0 1 .
: FCtPART15ZAGPK
60.0 FCC PART15 2.46 AV
30.0
“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15 2.4G PK 3m ZN30701 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: SDPSK 2402MHz

Preamp Read Cable Limit Over

Freq Factor Level Loss Level Line Limit Rewark

2402
2402
4804.

HHz dB dBuVv dB dBuV/m dBuV/m dB

.00 26.32 79.37 7.34 89.11 S4.00 -4.89 Average
.00 26.32 89.78 7.34 99.52 114.00 ~14.48 Pesk
00 27.49 32.11 11.96 49.52 74.00 -24.48 Pesk
.00 27.94 20.20 16.61 46.16 74.00 -27.84 Peask

9z279.00 28.51 20.09 16.90 46.21 74.00 -27.79 Peak
12985.00 29.20 16.20 18.20 45.86 74.00 -28.14 Pesk

1
2
3
4 7222
5
3
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Keyuay Testing Technology Co.,Ltd.

§ ~  Keyway Baishun Industrial Zone,Zhangnutou
.. Toun,Dongguan, Guangdong, China
GGy Lesting Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtest@keywaytest.com
Data: 49 File: D:1966 datai15Report15KW020401CHY.EM6 (129)
120 Level (dBuvim) :
90.0
FCC PART15 2.4G PK
| ‘
60.0 FCC PART1S 2.46 AV
300
“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)

Site 966 Chamber
Condition: FCC PART1S 2.4G PK 3m ZN30701 VERTICAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2EB
Pouwer DC 3V
Test By Cissy
Contnent Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: B8DP3K 2402MHz

Preamp Read Cahle Limit Over
Freg Factor Level Loss Level Line Limit Remark

1
1

MHz dB dBuv dB dBuV/m dBuV/m dB

Z402.00 26.32 79.43 7.34 89.17 94.00 -4.83 Average
2402.00 26.32 89.76 7.34 99.50 114,00 ~14,.50 Peak
4804.00 27.49 32.38 11.96 49.79 74.00 ~24.21 Peak
6355.00 27.77 23.27 16.60 47.79 74.00 ~26.21 Peak
0231.00 28.82 18.47 17.01 45.43 74.00 -28.57 Peak
3104.00 29.22 15.46 18.34 45.76 74.00 -28.24 Peak
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou

J Kevway
S > E“_ ¥ Town,Dongguan, Guangdong, China
W@y Lesting Tel: 0769-87162258
Fax: 0769-87181058
Mail: kwtest@keywaytest.con
Data: 51 File: D:966 data‘15Report.15KW020401CHY.EM6 (129)
1 ZELMI (dBuvm!) : : :
90.0 "
FCC PART15 2.4G PK
60.0 T " FCCPART15 2,46 AV
L3 5 B 1 T
Hs s o At Nl oY
30.0
01lJlJlII 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15 2.4G PK 3m ZN30701 HORIZONTAL
EUT ¢t BlueTooth Remote Controller
N/N + NS-SS5TKZ2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPs
Test Mode: 8DPSK 2441MHz
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remsrk
HHz dB dBuV dB dBuV/m dBuV/m dB
1 2441.00 26.33 78.92 7.48 88.83 94.00 -5.17 Average
2 2441.00 26.33 88.61 7.48 98.52 114.00 -15.48 Peak
3 4882.00 27.53 33.83 12.14 51.55 74.00 -22.45 Peak
4 7171.00 27.93 23.11 16.61 45.06 74.00 -24.94 Peak
5 9789.00 28.72 22.70 16.95 49.16 74.00 -24.84 Pesk
6 12832.00 29.17 19.76 18.08 48.97 74.00 -25.03 Peak
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Keyway Testing Technology Co.,Ltd.
% Baishun Industrial Zone,Zhshgmutou

™~  Kevway

Testi Town ,Dongguan, Gusngdong, China
m . -

FENILHNY g Tel: B769-87182258

Fax: 0769-87181058

Mail: kwtestBkeywaytest.com

Data: 52 File: D:'966 data\15Report'15KW02040 1CHY.EM6 (129)

129Leve}l (dBu\hm)

90.0 :
; FCt PAR’HS: 2.4GPK
v v i | i ! |
600 | SRR 5' 'b FCC PART15 2,46 AV
el sl P
300

I
i

“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000

Frequency {MHz)

Site : 966 Chamber
Condition: FCC PART15 2.4G PK 3m ZN30701 HORIZONTAL
EUT : BlueTooth Remote Controller
/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:S6% Press:101.52kPa
Test Mode: SDPSK 2441HHz

Preamp Read Cable Limit Over

Freq Factor Level Loss Level Line Limit Remark

HHz dB dBuv dB dBuV¥/m dBu¥/m dB

2441.00 26.33 78.77 7.48 88.68 94.00 -5.32 Average
2441.00 26.33 88.85 7.48 98.86 114.00 -15.14 Peak
4882.00 27.53 31.83 12.14 49.55 74.00 -24.45 Peak
6355.00 27.77 24.25 16.60 48.77 74.00 -25.23 Peak
11642.00 28.96 20.03 17.29 48.12 74.00 -25.88 Peak
12851.00 29.18 19.16 18.17 48.72 74.00 -25.28 Pesak

o b W N
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Town,Dongguan, Guangdong, China

Tel: 0769-87182258
Fax: 0769-87181058
Mail: kKwteztfkeywaytest.com

Data: 53 File: D:1966 data‘15Reporti15KWD20401CHY.EM6 (129)
12'}Level (dBuvim)
90.0 '
FC{ PART15 2.4G PK
60.0 . FCC PART15 2.4G AV
El E 5 [ i i
b A A Y e ﬁ”ﬂ%ww
30.0
“1000 4000. 6000. 800O. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15 2.4G PK 3m ZN30701 VERTICAL
EUT BlueTooth Remote Controller
M/N : NS-SSTK2B
Power DC 3V
Test By Cissy
Conment Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: 8DPSK 2480MHz
Preamp Read Cable Limit Over
Freqg Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV/m dBuV/m dB
1 2480.00 26.34 78.92 7.57 88.94 94.00 -5.06 Aversge
2 2480.00 26.34 88.91 7.57 98.93 114.00 -15.07 Pesk
3 4960.00 27.58 31.02 12.36 49.12 74.00 -24.88 Peak
4 6372.00 27.77 23.78 16.60 48.32 74.00 -25.68 Peak
5 102458.00 28.83 20.89 17.02 47.98 74.00 -26.02 Peak
& 12917.00 29.18 18.89 18.14 48.35 74.00 -25.65 Peak




Produkte
Products

Prufbericht - Nr.:

Test Report No.

17047873 001

Seite 58 von 133
Page 58 of 133

/> Kevway

Keyway Testing Technology Co., Ltd.
Baishun Industrial Zone,Zhangmutou
Town ,Dongguan, Guangdong, China

KEmay  Testing Tel: 0769-87182258

Fax: 0769-87181058
Mail: Rwtestfkeywaytest.con

Data: 54 File: D:1966 data\15Report\15KW020401CHY.EM6 (129)
120 Leve! {dBuvin)
90.0
]
FCC PART1S 2,46 PK
| i
60.0¢ FCC PART15 2.46 AV
3
porear A
30.0
01000 4000. 6000, 8000, 10000. 12000. 14000. 1G000. 18000
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART1S5 2.4G PK 3m ZN30701 VERTICAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: 8DPSK 2480MHz
Preamp Read Cable Limic Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuV dB dBuV/m dBuV/m dB
1 2480.00 26.34 78.95 7.57 88.97 94.00 -5.03 Average
2 2480.00 26.34 88.75 7.57 98.77 114.00 -15.23 Peak
3 4960.00 27.58 31.53 12.36 49.63 74.00 -24.37 Peak
4 6304.00 27.76 24.58 16.60 49.04 74.00 -24.96 Peak
) 9517.00 28.61 20.52 16.92 46.84 74.00 -27.16 Peak
6 10537.00 28.85 18.61 17.07 46.05 74.00 -27.95 Peak
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Keyway Testing Technology Co.,Ltd.

- Baishun Industrial Zone,Zhangmutou
> Kev“ ¥ Town ,Dongguan, Guangdong, China
RETIEY Lesting Tel: 0769-87182258
Fax: 0769-87181058
Hail: kwtest@keywaytest.com
Data: 180 File: D:1966 data\15Reporti115KW020401CHY.EM6 (215)
1 29Le've\l (dBW@) : , . ‘
| .
A
900 - - - i . -
| | RSS-210 2.4G PK
60.0f - T RSS1240246AV

30.0

5 B

nl
U

4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000

1000
Frequency (MHz)
Site 966 Cheamber
Condition: RSS-210 2.4G PK 3m ZN30701 HORIZONTAL
EUT : BlueTooth Remote Controller
H/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Hode: GFSK 2402MHz
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuVv dB dBuV¥/m dBuv/m dB
1 2402.00 26.32 79.94 7.34 §9.68 94.00 -4.32 Aiverage
2 2402.00 26.32 92.58 7.34 102.32 114.00 -11.68 Peak
3 4804.00 27.49 32.90 11.96 50.31 74.00 —-23.69 Peak
4 6304.00 27.76 22.15 16.60 46.61 74,00 -27.39 Peak
5 12118.00 29.02 17.63 17.47 45.50 74.00 -28.50 Peak
6 15144.00 29.57 17.76 20.09 46.75 74.00 -27.25 Peak
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Keyway Testing Technelogy Co.  Ltd,
Baishun Industrial Zone,Zhangmutou
Town ,Dongguan, Guangdong, China

Keyway

Testing Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtestlkeyuaytest.con

Data: 181

120

Level (dBuVim)

File: D:\966 data\15Report\15SKW020401CHY.EM6 (215)

90.0

P4

60.0

| i I RSS-210 2.4G PK

! H |

30.0(

_'RS8-210 246G AV

Site
Condition:
EUT

M/N
Power
Test By
Comment
Test Mode:

“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000

Frequency (MHz)
966 Chamber

RS5-210 2.4G PK 3m ZN30701 VERTICAL
BlueTooth Remote Controller
i NS-3STK2B
DC 3V
Cissy

Temp:24.8'C Humi:56% Press:101.52kPa
GFSK 2402MHz
Preamp Read Cable Limit over
Freq Factor Level Loss Level Line Limit Remark

oW N

MHz dB dBuV dB dBuV/m dBuV/m dB

2402.00 26.32 79.89 7.34 82.63 24.00 -4.37 Lverage
2402.00 26.32 92.68 7.34 102.42 114.00 -11.58 Pesk
4804.00 27.42 31.84 11.96 49.35 74.00 -24.65 Pesk
9245.00 28.50 17.40 16.90 43.42 74.00 -30.51 Peak
12577.00 29.12 16.14 17.85 44.57 74.00 -29.43 Peak
14073.00 29.41 12.14 19.41 45.24 74.00 -28.76 Peak
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Keyway Testing Technology Co.,Ltd.
&®'§ Kevway Baishun Industrisal Zone,Zhanguutou
- L Town,Dongguan, Guangdong ,China
[KEMILINYS Testmg Tel: 0769-87182258

Fax:

0769-87181058
Mail: kwtest@keywaytest.con

Data: 183 File: D:\966 datai15Reporti15KW020401CHY.EM6 {215)
129LW§I (dBuvim) . :
90.0 :
| RSS-210 2.46 PK
600/ o b ' ’RSS-'21O 2,46 BY
) 3 4 5 & :
MW
30.0

Frequency (MHz)
Site : 966 Chamber

Condition: RS5-210 2.4G PK 3m ZN30701 HORIZONTLAL

“1000 4000. 6000. 8000. 10000. 12000. 14000.

16000. 18000

EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK 2441MHz
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz aB dBuV dB dBuV/m dBuV/m dB
1 2441.00 26.33 79.70 7.48 B89.61 94.00 -4.39 Average
2 2441.00 26.33 91.55 7.48 101.46 114.00 -12.54 Peak
3 4882.00 27.53 30.83 12.14 48.55 74.00 -25.45 Peak
4 7307.00 27.96 21.23 16.61 47.20 74.00 -26.80 Peak
5 11353.00 28.94 16.71 17.24 44.79 74.00 -29.21 Peak
6 13869.00 29.37 12.97 19.20 46.17 74.00 -27.83 Peak
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Keyway Testing Technology Co. ,Ltd.

\ b Keyway Baishun Industrial Zone,Zhgngmutou
N eneet T Town ,Dohgguan, Guangdong, China
WGy Testing Tel: 0769-57182258
Fax: 0769-87151056
Mail: kutestBkeywaytest.con
Data: 182 File: D:\966 data\15Report\15KW020401CHY.EM6 (215)
o Level (dBuvim)
120 -
! |
90.0 ;
: | RSS-211 2.4G PK
60.0 - RSS.210 2.46 AV
i B :
)
WY
30.0(
“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Jite : 966 Chamber
Condition: RSS~210 2.4G PK 3m ZN30701 VERTICLL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power : DC 3V
Teat By : Cissy
Conrent Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK Z2441HHz
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
HHz dB dBuVv dB dBuV/m dBuV/m dB
1 2441.00 26.33 79.30 7.48 89.21 94.00 -4.79 Average
2 2441.00 26.33 91.96 7.48 101.87 114.00 -12.13 Peak
3 4882.00 27.53 30.60 12.14 48.32 74.00 -25.68 Peak
4 10350.00 28.84 18.40 17.04 45.56 74.00 -28.44 Peak
5 13376.00 25.27 13.48 18.65 45.30 74.00 -28.70 Peak
6 15586.00 25.64 17.09 20.37 46.55 74.00 -27.45 Peak




Produkte
Products

Prifbericht - Nr.:
Test Report No.

17047873 001

Seite 63 von 133
Page 63 of 133

® toen

Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Town ,Dongguan,Guangdong, China

REmEyy  Lesting Tel: 0769-87182258
) ) Fax: 0769-87181058
Mail: kwtest@keywaytest.com
Data: 184 File: D:\966 data\15Report\15KWD20401CHY.EM6 (215)
120 Leve‘l (dBuV)m) ' ;
90.0 ; '
| | RSS-210 2.46 PK
1 I
| .
600 . : [RES.210 2.46 AV
oty N j WWM"WN
30.0 : ~ .
i
Y1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 966 Chamber
Condition: RSS-210 2.4G PX 3m ZN30701 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Commrent : Temp:24.8'C Humi:56% Press:101.52kPa

Test Mode: GFSK 24B80MHz

Preamp Read Cable Limit over
Freq Factor Level Loss Level Line Limit Remark
HHz dB dBuv dB dBuV/m dBuv/m dB
1 2480.00 26.34 79.55 7.57 89.57 94.00 -4.43 kverage
2 2480.00 26.34 91.78 7.57 101.80 114.00 -12.20 Peak
3 4960.00 27.58 32.62 12.36 50.72 74.00 -23.28 Peak
4 7392.00 27.98 21.01 16.62 47.01 74.00 -26.99 Pesak
5 9517.00 28.61 12.39 16.92 45.71 74.00 -28.29 Pesak
] 11132.00 28.91 17.20 17.19 45,09 74.00 -28.91 Peak
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou

Mo > ke}v‘_‘ ay Town,Dongguan, Guangdong, China
KAy Lesting Tel: 0769-87182258
Fax: 0769-87161058
Mail: kwtestBkeywaytest.con
Data: 185 File: D;\966 data\15Report\15KW0D20401CHY.EM6 (215)
ﬂcLe'vel {dBuV/m) :
90.0 .
i N
' , {RSS-210 2.4GPK
600 - - ' RSS.2102.4G AV
4 SM' s, iw«m W
i ; iy ; :
30.0
1000 4000, 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site 966 Chamber
Condition: RSS5-210 2.4G PK 3m ZN30701 VERTICAL
EUT BlueTooth Remote Controller
M/N : NS-SSTK2B
Power DC 3V
Test By Cissy
Comment Temp:24.8'C Humi:56% Press:101.52kPa
Test Hode: GFSK Z480MHz
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark
HHz dB dBuv dB dBuV/m dBuV/m dB
1 2480.00 26.34 79.65 7.87 89.67 94.00 -4.33 Average
2 2480.00 26.34 91.78 7.57 101.80 114.00 -12.20 Peak
3 4960.00 27.58 32.52 12.36 50.62 74.00 -23.38 Peak
4 7987.00 28.10 19.20 16.66 44.19 74.00 -29.81 Peak
5 9840.00 28.74 17.56 16.95 44.05 74.00 -29.95 Peak
6 11965.00 25.00 16.53 17.36 44.32 74.00 -29.68 Peak




Produkte
Products

Prifbericht - Nr.:
Test Report No.

17047873 001

Seite 65 von 133
Page 65 of 133

N

Keyway Testing Technology Co.,Ltd.

N Baishun Industrial Zone,Zhangmutou
> Ke}'“ 25 Town,Dongguan, Guangdong, China
[EIn Testing Tel: 0769-87182258
Fax: 0769-87181058
Hail: kwtestfkeyuaytest.con
Data: 186 File: D:\966 data\15Report\15KW020401CHY.EM6 (215)
1 zeLe'vel {dBuvim) :
90| .1 ' ‘
j 5 | RSS-210 2.4G PK
60.0 T TR  RSS-21024GAV
™% 5 B g ;
300 -
“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency {MHz)
Site ¢ 966 Chamber

Condition: RSS5-210 2.4G PK 3m ZN30701 HORIZONTAL

EUT : BlueTooth Remcte Controller
n/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52ZkPa
Test Mode: PI/4 DPSK 2402MHz
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dE dBuV/m dBuV/m dB
1 2402.00 26.32 79.63 7.34 89.37 94.00 -4.63 Average
2 2402.00 26.32 90.59 7.34 100.33 114.00 -13.67 Peak
3 4804.00 27.49 33.46 11.96 50.87 74.00 -23.13 Pesak
4 6610.00 27.82 22.56 16.60 47.51 74.00 -26.49 Pesak
5 8378.00 28.21 21.58 16.74 47.21 74.00 -26.79 Peak
6 10384.00 28.84 18.21 17.04 45.42 74.00 -28.58 Peak
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/5 Keyway

Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmuton
Town,Dongguan, Guangdong, China

Eigy Testing

Tel: 0769-87182258

Fax: 0769-87181058
Mail: kwtest@keywaytest.com

Data: 187 File: D:\966 data\15Report\15K\W020401CHY.EM6 (215)
12nLe'vel (dBuVim)
go0| ] ﬁ :
: . RSS-210 246G PK
60.0 RS5.210 2.46 AV
5
" i b by
30.0 | i
“1000 4000. 6000. 8000. 10000. 42000. 14000. 16000. 18000
Frequency (MHz)
Site 966 Chamber
Condition: RS5-210 2.4G PK 3m ZN30701 VERTICAL
EUT BlueTooth Remote Controller
M/N : NS-SSTK2B
Pover : DC 3V
Test By @ Cissy
Comment @ Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK 2402MHz
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV¥/m dBuV¥/m dB
1 2402.00 26.32 79.64 7.34 85.38 94.00 -4.62 Average
2 2402.00 26.32 91.13 7.34 100.87 114.00 -13.13 Peak
3 4804.00 27.49 32.97 11.96 50.38 74.00 -23.62 Peak
4 6304.00 27.76 24.61 16.60 49,07 74.00 -24.93 Peak
5 8208.00 28.16 23.45 16.70 48,56 74.00 -25.44 Pesak
6 13036.00 25.21 19.74 18.26 49.65 74.00 -24.35 Peak
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KW®_‘; Keyway

Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zgne,Zhangmutou
Town,Dongguan, Guangdong, China

W@y Lesting Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtest@keywaytest.com
Data: 189 File: D:\966 data'15Report15KW020401CHY.EMB (215)
1 29Level (dBuv/in) :
r ;
90.0f -
: RSS-210 2.4G PK
60.0 RSS-210 2.4G AV
3 1 : 5 ; 5 ;
Luwen, AL g ¢
30.0
“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 966 Chamber
Condition: RSS5-210 2.4G PK 3m ZN30701 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N :+ NS-S5TKzZB
Powver : DC 3V
Test By : Cissy
Cormment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK 2441MHz
Preamp Read Cable Limit over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV/m dBuV/m dB
1 2441.00 26.33 79.36 7.48 89.27 94.00 -4.73 Rkverage
2 2441.00 26.33 90.19 7.48 100.10 114.00 -13.90 Peak
3 488z.00 27.53 32.43 12.14 50.15 74.00 ~-23.85 Peak
4 7477.00 27.99 18.82 16.63 44.85 74.00 -29.15 Peak
5 10741.00 2B8.87 18.66 17.11 46.24 74.00 -27.76 Peak
6 14447.00 29.47 15.07 139.64 46.14 74.00 ~27.86 Peak
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Keyway Testing Technology Co.,Ltd.

| i:) Keyway Baishun Industrial Zone,Zhgngmutou
gz LT Town ,Dongguan, Guangdong, China
ALY Testing Tel: 0769-87182258
Fax: 0769-87181058
Hail: kutestfReywaytest.com
Data: 188 File: D:'966 data'15Report!15KW0204D1CHY.EM6 (215)
120 Level (dBu\lnn) : :
‘ 1
; i f
90.0 : :
. RSS-210 2.46 PK
60.0- 5 " RSS-210 246 AV
H 7 5 o
s v
30.0
“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency {MHz)
Jite : 866 Chember
Condition: R85S-210 2.4G PK 3m ZN30701 VERTICAL
EUT : BlueTooth Remote Controller
M/N : N5-SSTK2B
Power : DC 3V

Test By : Cissy

Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK 2441MHz
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV¥/m dBuV/m dB
1 2441.00 26.33 79.42 7.48 B89.33 94.00 -4.67 Average
2 2441.00 26.33 90.53 7.48 100.44 114.00 -13.56 Peak
3 4882.00 27.53 32.94 12.14 50.66 74.00 -23.34 Peak
4 7018.00 27.90 22.84 16.60 48.75 74,00 -25.25 Peak
5 9398.00 28.56 22.32 16.91 48.55 74,00 -25.45 Peak
6 16198.00 29,78 16.47 20.77 45.00 74,00 -25.00 Peak
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i~ Keyway

Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou

Town ,Dongguan, Guangdong, China

ATy Iestng Tel: 0769-87182258

Fax: 0765-87181058
Mail: kutestBkeywaytest.com

Data: 1

120

90

File: D:\966 data\15Report\15KW020401CHY.EM6 (215)

Level (dBuVin)

90.0

i
i

{

60.0

| RSS-210 2.46 PK

30.0

RSS.210 2.46 AV

3
W‘“‘,‘wwwwﬂ

“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Sice : 966 Chamber
Condition: RS5S-210 2.4G PK 3m ZN30701 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Contnent : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK 2480MHz
Preamp Read <Cable Limit COver
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV/m dBuV/m dB
1 2480.00 26.34 79.17 7.57 89.19 94.00 -4.81 Average
2 2480.00 26.34 90.44 7.57 100.46 114.00 -13.54 Peak
3 4960.00 27.58 32.54 12.36 50.64 74.00 -23.36 Peak
4 8395.00 28.22 19.54 16.75 44.79 74.00 -29.21 Peak
5 10537.00 28.85 17.82 17.07 45.26 74.00 -28.74 Peak
3 11302.00 28.93 18.72 17.22 46.75 74.00 -27.25 Peak
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Keyway Testing Technology Co. , Ltd.

Kevway Baishun Industrial Zohe,Zhangmutou
b Town,Dongguan, Guangdong, China
KRGy Lesting Tel: 0769-87182258
Fax: 0769-87181058
Hail: kwtestfkeywaytest.com
Data: 191 File: D:\966 data\15Report15KWD20401CHY.EM6 (215)
12&Lewevl (dBuV.fm)
90.0 '
| R§S-210 2.4G PK
0.0 "RSS-210 2.46 AV
3 t |
IR LYo 2 AP
30.0
“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency {MHz)
Jite i 966 Chamber
Condition: RS8S8-210 2.4G PK 3m ZN30701 VERTICAL
EUT BlueTooth Remote Controller
N/N : NS-38TK2B
Pover DC 3V
Test By Cissy
Comment Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK 2480MHz
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark
NHz dB dBuv dB dBuV/m dBuV/m dB
1 2480.00 26.34 79.32 7.57 89.34 94.00 -~4.66 Average
2 2480.00 26.34 90.35 7.57 100.37 114.00 -13.63 Peak
3 4960.00 27.58 31.46 12.36 49.56 74.00 ~24.44 Peak
4 8446.00 28.23 19.37 16.76 44.66 74.00 -29.34 Pesk
5 11540.00 28.95 16.39 17.27 44.58 74.00 -29.42 Peak
6 14634.00 29.49 15.52 19.77 45.84 74.00 -28.16 Peak
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Keyway Testing Technology Co.,Ltd.
S Baishun Industrial Zone,Zhangnutou

Kevway
> evway Town ,Dongguan, Guaengdong, China

Testin .
H{mm g Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtestBkeywaytest.cok

Data: 193 File: D:1966 data\15Report\15KW020401CHY.EM6 {215)
120Lwel (dBuvin) :
oo0| ] : ‘ ‘
. RSS5-210 2.46 PK
600/ - e : :’ ' RSS. 210 2.46 AV
' Sy 4 5 C6 |
i
30.0

“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000

Frequency (MHz)

Site : 966 Chember
Condition: RSS-210 2.4G PK 3m ZN30701 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-S3TKZB
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: S8DPSK 240z2HMHz

Preamp Read Cable Limit Over

Fregq Factor Level Loss Level Line Limit Remark

HHz dB dBu¥v dB dBu¥/m dBu¥/m dB

1 2402.00 26.32 79.58 7.34 89.32 94.00 -4.68 Average
2 2402.00 26.32 91.79 7.34 101.53 114.00 -12.47 Peak
3 4804.00 27.49 32.22 11.96 49.63 74.00 -24.37 Peak
4 7222.00 27.94 20.20 16.61 46.16 74.00 -27.84 Peak
5 10197.00 28.82 18.02 17.00 45.92 74.00 -28.08 Peak
6 12985.00 29.20 16.20 18.20 45.86 74.00 -28.14 Peak
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Keyway Testing Technology Co. ,Ltd.
Baishun Industrial Zone,Zhangmutou
Town,Dongguan , Guangdong, China

Tel: 0769-87182258

Fax: 0769-87181058

Mail: kKuwtestBkeywaytest.com

Data: 192 File: D:'966 datai15Report'15KW020401CHY.EM6 (215)
123Level (dBIMm) ‘
2 i
900 |
. R$§-240 2.4G PK
60.0 - RSS210 2.4G AV
N 8 :
| d
30.0
“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site 966 Chamber
Condition: RSS~210 2.4G PK 3m ZN30701 VERTICAL
EUT BlueTooth Remote Controller
M/N : NS-328TK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52KkPa
Test Mode: 8DPSK 2402MHz
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark
MHz dB dBuV dB dBuV/m dBuV/m dB
1 2402.00 26.32 79.43 7.34 89.17 94.00 -4.83 iverage
2 2402.00 26.32 89.76 7.34 09.50 114.00 -14.50 Pesk
3 4804.00 27.49 32.38 11.96 49.709 74.00 -24.21 Peak
4 6355.00 27.77 23.27 16.60 47.79 74.00 -26.21 Peak
5 9092.00 28.43 17.37 16.89 43.33 74.00 -30.67 Peak
6 13104.00 29.22 15.46 18.34 45.76 74.00 -28.24 Peak
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Keyway Testing Technology Co.,Ltd.

L I~ 1(6T1V3V Baishun Industrial Zone,Zhﬁngmutou
e R Town ,Dongguan, Guanydonyg, China
HENUINN Testing Tel: 0769-87182258
Fax: 0769~87181058
Mail: kwtestBkeywaytest.con
Data: 194 File: D:1966 data'15Report\15KW020401CHY.EM6 (215)
1 2nLe'veI (dBuvVim)
{ ! Y i
t
90.0 - )
: RSS-210 2.4G PK
60.0 a RSS-210 2.46 8V
3 a3 T
30.0
“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frefquency (MHz)
Site : 966 Chamber
Condition: RSS5-210 2.4G PK 3m ZN30701 HORIZONTAL
EUT : BlueTooth Remote Controller
H/N : NS-SSTKZB
Power i DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: 8DPSK Z441MHz
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV/m dBuV/m dB
1 2441.00 26.33 79.06 7.48 88.97 94,00 -5.03 Average
2 2441.00 26.33 950.74 7.48 100.65 114.00 -13.35 Peak
3 4882.00 27.53 32.896 12.14 50.68 74.00 -23.32 Pesk
4 8157.00 28,15 23.43 16.69 48,49 74.00 -25.51 Peak
5 11081.00 28,91 20.71 17.18 48.55 74.00 -25.45 Pesk
[ 12832,00 29.17 19.7¢ 18.08 48.5957 74.00 ~-25.03 Pesk
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Town,Dongguan, Guangdonyg, China

mETmEy  Lesting Tel: 0769-87182258
Fax: 0765-87181053
Mail: kwtestBkeywaytest.com
Data: 195 File: D:\966 data'\15Report\15KW020401CHY.EM6 (215)

120

90.0

Level (dBuvhn)

60.0f

| RSS-210 2.46 PK

RSS-210 2.46 AV

30.0

B

“1000

4000.

8000. 10000. 12000. 14000. 16000. 18000

6000.
Frequency {(MHz)
Site 966 Chamber
Condition: RSS-210 2.4G PK 3m ZN30701 HORIZONTAL
EUT BlueTooth Remote Controller
M/N : NS-SSTK2B
Power DC 3V
Test By Cissy
Comment Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: 8DPSK 2441MHz
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV/m dBuV/m dE
1 2441.00 26.33 79,41 7.43 89.32 94.00 -4.68 Average
2 2441.00 26.33 190.88 7.43 100.89 114.00 -13.11 Pesk
3 4882.00 27.53 31.64 12.14 49.36 74.00 -24.64 Pesk
4 10129.00 28.81 19.49 16.89 46.28 74.00 -27.72 Peak
5 12254.00 28.05 20.75 17.58 48.73 74.00 -25.27 Pesk
6 14464.00 29.47 17.24 19.65 48.22 74.00 -25.78 Pesk
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zonhe,Zhangmutou
Toun ,Dongguan, Guangdong, China

Tel: N769-87182258

Fax: 0769~87181058

Mail: kwtest@keywaytest.com

Data: 196 File: D:'966 data\15Report\15KW020401CHY.EM6 (215)

120

Level {(dBuVim)

90.0

60.0

RSS-210 2.46 PK

I
I

30.0(

RS5.210 2.46 AV
5 :

1000 4000. G000. 8000. 10000. 12000. 14000. 16000. 18000

Frequency (MHz)
Site i 966 Chamber
Condition: RSS-210 2.4G PK 3m ZN30701 VERTICAL
EUT : BlueTooth Remote Controller
H/N : NS-SSTK2B
Pover : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Hode: B8DPSK 2480MHz
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dE dBuV/m dBuV/m dB
1 2480.00 26.34 79.00 7.57 89.02 954.00 -4.98 Average
2 2480.00 26.34 90.56 7.57 100.58 114.00 -13.42 Peak
3 4960.00 27.58 31.53 12.36 49.63 74.00 -24.37 Peak
4 8344.00 28.20 21.79 16.73 47.00 74.00 -27.00 Peak
5 11319.00 28.93 18.96 17.23 47.01 74.00 -26.99 Peak
6 14073.00 29.41 15.51 19.41 48.61 74.00 -25.39 Peak
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Keyway Testing Technology Co.,Ltd.

Ay . i i
~  Kevway Baishun Industrisal Zone,Zhgngmutou
v Town,Dongguan, Guangdony, China
HEMWINT Testing Tel: 0769-87182258
Fax: 0769-871681058
Mail: kwtestRkeywaytest.com
Data: 197 File: D:966 data\15Reporti15KW020401CHY.EM6 {215)
Level (dBuvim)
120 T
90.0 ;
- RS8-210 2.4G PK
60.0 N " RES210 246 AV
o 5 N
ALttt N e
ot
30.0
“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site 966 Chamber
Condition: R83-210 2.4G PK 3m ZN30701 VERTICAL
EUT BlueTooth Remote Controller
M/N : NS-SSTK2B
Power DC 3V
Test By Cissy
Conment Temp:24.8'C Humi:56% Press:101.52kPa
Test Hode: 8DPSK 2480MHz
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
HH=z dB dBuv dB dBuV/m dBuV/m dB
1 2480.00 26.34 78.97 7.57 88.99 94.00 ~5.01 Average
2 2480.00 26.34 89.36 7.57 99.38 114.00 -14.62 Peak
3 4960.00 27.58 31.92 12.36 50.02 74.00 -23.98 Peak
4 6610.00 27.82 22.31 16.60 47.26 74.00 -26.74 Peak
5 10537.00 28.85 18.61 17.07 46.05 74.00 -27.95 Peak
6 13588.00 259.40 12.97 19.35 46.40 74.00 -27.60 Peak
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Keyway Testing Technology Co.,Ltd.

! N Keyway Baishun Industrial Zone,Zhgngmutou
LT Town,Dongguan, Guangdong, China

RENEy lestieg Tel: D769-87182258

Fax: 0769-87181058

Mail: kwtestBkeywaytest.com

Data: 101 File; D;966 data'15Report\15KW020401CHY.EM6 (135)

120 Level (dBuV/im)

90.0

FCC PART15 PK

60.0 1 ' 5 . FCCPARTIS AV

i M"\MM

30.0

n

18000 19000, 20000. 21000. 22000. 23000. 24000. 25000

Frequency (MHz)
Site : 866 Chamber
Condition: FCC PART15 PK 3m BBHA9170 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power : DC 3V

Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Hode: GF3K
: Low
Preamp Read Cabhle Limit Over
Freq Factor Level Loss Level Line Limit Remark

MHz dB dBuv dB dBuV/m dBuV/m dB

1 159150.00 33.00 42.69 17.83 54.02 74.00 -19.98 Peak
20520.00 32.30 38.55 19.04 52.85 74.00 -21.15 Peak
3 21864.00 33.20 36.67 20.07 51.96 74.00 -22.04 Peak

()
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i~ Keyway

KEMgy Testing

Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Town,Dongguan, Guangdong, China

Tel: 0769-87182258

Fax: 0769-87181058

Mail: kwtestRkeywaytest.con

Data: 100 File: D:'966 data\15Report\15KW020401CHY.EM6 (135)
129Level (dBuwm) ‘
90.0 '
FCCPERT15 PK

60.0 FCC PART15 AV

2

. i . 1 ‘ !
30-0 . t . . . -

718000 19000. 20000. 21000. 22000. 23000. 24000. 25000
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15 PK 3m BBHA9170 VERTICAL
EUT : BlueTooth Remote Controller
M/N : NS-S3TK2B
Pover : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK
: Low
Preamp Read Cable Limit Oover
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV/m dBuV/m dB
1 19512.00 32.60 39.84 18.17 52.15 74.00 -21.85 Peak
2 21570.00 32.99 36.73 19.83 51.84 74.00 -22.16 Peak
3 23677.00 33.09 30.56 23.29 50.58 74.00 -23.42 Peak
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Keyway Testing Technology Co.,Ltd.
K®> Kevway Baishun Industrial Zone,Zhangmutou
- v Town ,Dongguan , Guangdong, China
RETTNEYy lesting Tel: 0769-87162256

Fax: 0763-87181058
Mail: kutest@keywaytest.com

Data: 119 File: D:966 data'15Reporti15KW020401CHY.EM6 ({135)

123Le\rel (dBuV/n)

90.0 : R

FCC PART15 PK

600 g - 5 FCCPARTIS AV
A gt

30.0

18000 19000. 20000. 21000. 22000. 23000. 24000. 25000

v

Frequency {(MHz)
Site : 966 Chamber
Condition: FCC PART15 PK 3m BBHA9170 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-S5TKZB
Power : DC 3V

Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK
: Middle
Preamp Read Cable Limit Over
Fregq Factor Level Loss Level Line Limit Remark

MHz dB dBuv dB dBuV/m dBuv/m dB

1 19190.00 33.00 42.34 17.83 53.67 74.00 -20.33 Peak
20520.00 32.30 38.08 19.04 52.38 74.00 -21.62 Peak
3 21i864.00 33.20 36.58 20.07 51.87 74.00 -22.13 Peak

(]
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Keyway Testing Techmology Co.,Ltd.

% ~ Kevway Baishun Industrial Zone,Zhangmutou
t,T Town,Dongguan, Guangdong,China
METEy  Lesting Tel: 0769-87182258

Fax: 076%-87181058
Hail: kwtestlkeywaytest.con

Data: 118 File: D:'966 data\15Reporti15KW020401CHY.EM6 (135)

129Le'vel (dBuV/m)

90.0
FCCPART15 PK

60.0- FCCPART15 AV

- » - 1 - ‘ -~ . = 2
WJ{~W~WW ettty

30.0

“18000 19000, 20000. 21000. 22000. 23000. 24000. 25000

Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15 PK 3m BBHA9170 VERTICAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTKZB
Power : DC 3V

Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK
: Middle
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark

HH=z dB dBuv dB dBu¥/m dBuV/m dB

1 19512.00 32.60 39.74 18.17 52.05 74.00 -21.95 Peak
21570.00 32.99 36.25 19.83 51.36 74.00 -22.64 Peak
3 23677.00 33.09 30.36 23.29 50.38 74.00 -23.62 Pesk

[y~]
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Town,Dongguan, Guangdong, China

Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtest@keywaytest.conm
Data: 117 File: D:'966 data’15Report\15KW020401CHY.EM6 {135)
12nLemM(dBuVﬁn)

FCC PART15 PK

FCC PART15 AV

90.0
60.0| - ¥

T Vi
300

nl

w4Au4vu@NN*%mA¢Jw~W*~V

Y8000 19000, 20000. 21000. 22000, 23000. 24000. 25000
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15 PK 3m BBHAS170 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-35TK2B
Power : DC 3V
Test By : Cissy
Contrent : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK
: High
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuV dB dBuV/m dBuV/m dB
1 15180.00 33.00 41.93 17.83 53.26 74.00 -20.74 Peak
2 20520.00 32.30 38.08 19.04 52.38 74.00 -21.62 Peak
3 21864.00 33.20 36.39 20.07 51.68 74.00 -22.32 Peak
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Keyway Testing Technology Co.,Ltd.

5 ~  Keyway Baishun Industrial Zone,Zhangmutou
R Town,Dongguan, Guangdong, China
HENING Testing Tel: 0769-87182258

Fax: 0769-87181058
Mail: kwtestlkeywaytest.com

Data: 116 File: D:\966 data\15Report'15KW020401CHY.EM6 (135)

120Level (dBu\{lm)

90.0

FCC PART15 PK

" FCCPART15 AV

L e

30.0

“18000 19000. 20000. 21000. 22000. 23000. 24000. 25000

Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15 PK 3m BBHAS170 VERTICAL
EUT ¢ BlueTooth Remote Controller
M/N ¢ N3-SSTKZB
Power : DC 3V

Test By : Cissy
Comment @ Temp:24.8'C Humi:56% Press:101.52KkFa
Test Mode: GF3K
: High
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark

HHz dBb dBuV dB dBuV¥/m dBuV/m dB

1 19512,00 32.60 39.80 18.17 52.11 74.00 -21.89 Peak
21570.00 32.99 36.25 19.83 51.36 74.00 -22.64 Peak
3 23677.00 33.09 30.36 23.29 50.38 74.00 -23.62 Peak

[\
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Town,Dongguan , Guangdong, China

HETmEy  Lesting Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtestBkeywaytest.com
Data: 102 File: D:\966 data'15Report\15SKW020401CHY.EM6 ({135)
120 Level (dBu\(J’m)

90.0

FCC PART15 PK

600 4 2 3 FCCPART15 AV

TN MS AN A g A A g it
30.0

18000 19000. 20000.

21000.

22000. 23000. 24000. 25000
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15 PK 3m BBHA9170 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N ' NS-SSTK2B
Fower 1 DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: FI/4 DFSK
: Low
Freamp Read Cakle Limitc Over
Fregq Factor Level Loss Level Line Limit Remark
MHz [):] dBuVv dB dBuV/m dBuV/m dB
1 18434.00 32.63 42,76 17.26 53.33 74,00 -20.67 Peak
2 20534.00 32.30 38.53 19.05 52.85 74.00 -21.15 Peak
3 21304.00 32.80 38.20 19.62 53.15 74.00 -20.85 Peak
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g®> Keyway

Keyway Testing Technology Co., Ltd.
Baishun Industrial Zone,Zhangmutou
Town,Dongguan, Guangdong, China

RETmay  Testing Tel: 0769-87182258
Fax: 0769-87181058
HMail: kwtestfkeywaytest.con
Data: 103 File: D:1966 data\15Report\15KW020401CHY.EM6 (135)

Level {dBuVin)

120

90.0

i

60.0

FCC PART1S PK

, FCCPART15 AV

30.0

nl

me-f"m

20000.

21000.

“18000 19000. 22000. 23000. 24000. 25000
Frequency (MHz)
Site 966 Cheanber
Condition: FCC PART15 PK 3m BBHA9170 VERTICLL
EUT ¢ BlueTooth Remote Controller
M/N : NS-83TK2B
Power DC 3V
Test By Cissy
Comment Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK
: Low
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV/m dBuV/m dB
1 18420.00 32.61 41.45 17.25 52.02 '74.00 -21.98 Peak
2 19365.00 32.7& 40.08 18.01 51.94 74.00 -22.06 Peak
3 23320.00 32.78 31.76 22.86 51.39 74.00 -22.61 Pesk
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Keyway Testing Technology Co.,Ltd.

S N Kevway Baishun Industrial Zone,Zhangnutou
- L Town,Dongguan, Guangdong,China
KOy Lesting Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtestBkeywaytest.com
Data: 171 File: D:\966 data\15Report\15KW020401CHY.EM6 {171)
12anel (dBuVin)
90.0
FCC PART15 PK
60.0 N 5 N FCC PART1S AV
ANy s T PNy : B e
i : i
30.0
“18000 19000, 20000. 21000. 22000. 23000. 24000. 25000
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15 PK 3m BBHA9170 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK
: Middle )
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remerk
MHz dB dBuv dB dBuV/m dBuV/m dB
1 19190.00 33.00 42.34 17.83 53.67 74.00 -20.33 Peak
2 20520.00 32.30 38.08 19.04 52.38 74.00 -21.62 Pesk
3 21864.00 33.20 36.58 20.07 51.87 74.00 -22.13 Peak
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\®3 Keyway

Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Town,Dongguan, Guangdong, China

ATy Testing Tel: 0769-87162258
) Fax: 0769-87181058
Mail: kwtest@keywaytest.com
Data: 170 File: D:1966 data\15Report\15KW020401CHY.EM6 (171)

120

Level (dBuVin)

90.0

FCC PART15 PK

60.0

30.0

nl

FLCPART15 AV

"18000 19000.

Site
Condition:
EUT

M/N
Power
Test By
Comment
Test Mode:

21000. 22000.
Frequency {(MHz)

20000.

: 966 Chamber

23000. 24000. 25000

FCC PART15 PK 3m BBHAS170 VERTICAL

BlueTooth Remote Controller

: NS-SSTKZB
: DC 3V

Cissy
Temp:24.8'C
PI/4 DPSK
Middle
Preamp Read Cable

Humi:56%

Press:101.52kPa

Limit Over

™

Freg Factor Level Loss Level Line Limit Remark
HHz dB dBuV dB dBuV/m dBuV/m dB
1 18512.00 32.60 39.74 18.17 52.05 74,00 -21.95 Peak
21570.00 32.99 36.25 19.83 51.36 74.00 -22.64 Peak
3 23677.00 33.09 30.36 23.29 50.38 74.00 -23.62 Peak
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Keyway Testing Technology Co.,Ltd.

R ~  Keyway Baishun Industrial Zone,Zhangmutou
YLt Town ,Dongguan, Guangdeng, China
KETmEy Lesting Tel: 0769-87182258

Fax: 0769-87181058
Mail: kwtestPkeywaytest.con

Data: 169 File: D:\966 data\15Report\15KW020401CHY.EM6 {171)

120 Level (dBuvin)

90.0

FCC PART15 PK
60.0| - Ty FCC PART1S AV
30.0

18000 19000. 20000. 21000. 22000. 23000. 24000. 25000

Frequency (MHz)
Jite : 966 Chamber
Condition: FCC PART15 PK 3m BBHAS170 HORIZONTAL
EUT : BlueTcoth Remote Controller
M/N : NS-S5TKZB
Power : DC 3V

Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK
: High
Preamp Read Cable Limit Over
Fregq Factor Level Loss Level Line Limit Remark

HHz dB dBuV dB dBuV/m dBuV/m dB

1 18150.00 33.00 41.83 17.83 53.26 74.00 -20.74 Peak
20520.00 32.30 38.08 19.04 52.38 74.00 ~-21,62 Peak
3 21864.00 33.Z0 36.38 20.07 51.68 74.00 -22.32 Peak

(5]
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Kevway

Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Town,Dongguan, Guangdong, China

MGy Lesting Tel: 0769-87162258
Fax: 0769-87181058
Mail: kwtestlkeywaytest.com
Data: 168 File: D:\966 data‘15Reporti15SKW020401CHY.EM6 (171)
12HLe«veI (dBuvin)
90.0 i !
. FCC PART15 PK

60.0(

30.0

n!

CFCC PART1S AV
Ut e A e PN

18000 19000. 20000.

21000. 22000. 23000. 24000. 25000
Frequency {(MHz)
Site : 8966 Chamber
Condition: FCC PART1i5 PK 3m BBHA2170 VERTICAL
EUT ¢! BlueTooth Remote Controller
M/N : N3-SSTKZB
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52KkPa
Test Mode: PI/4 DPSK
t High
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuV dB dBuV/m dBuV/m dB
1 19512.00 32.60 39.80 18.17 52.11 74.00 -21.89 Peak
2 21570.00 32.99 36.25 19.83 51.36 74.00 -22.64 Peak
3 23677.00 33.09 30.36 23.29 50.38 74.00 -23.62 Peak
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Keyway Testing Technology Co.,Ltd.

Baishun Industrial Zone,Zhangmutou
L Yol . Toumn,Dongguan, Guangdong, China

METIay Lesting Tel: 0769-87182258

Fax: 0769-87181058

Mail: kwtest@keywaytest.com

'> Keyway

Data: 105 File: D:'966 data'15Repoit\15KW020401CHY.EM6 (135)

120 Level (dBuvin)

90.0
FCC PART15 PK
60.0 L L it Eet FCCPARTMS AV
N, AP A e S Tt L4

300

718000 19000. 20000. 21000. 22000. 23000. 24000. 25000

Frequency (MHz)
Jite : 966 Chamber
Condition: FCC PART15 PK 3m BBHA9170 HORIZONTAL
EUT : BlueTooth Remote Controller
H/N : NS-SSTKZB
Power : DC 3V
Test By : Cissy
Corment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: 8DPSK
: Low
Preamp Read Cable Limit Over

Freg Factor Level Loss Level Line Limit Remark

HHz dB dBuVv dB dBuV/m dBuV/m dB

1 18854.00 33.08 41.68 17.53 52.37 74.00 -21.63 Peak
20324.00 32.18 37.06 18.90 51.17 74.00 -22.83 Peak
3 22690.00 32.74 34.46 21.77 52.55 74.00 -21.45 Peak

(]
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wavmay Testie

Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Town,Dongguean, Guangdong,China

Tel: 0769-87182258
Fax: 0769-87181058
Mail: kuwtestBkeywaytest.con
Data: 104 File: D:\966 data'15Report\15K\W020401CHY.EM6 {135)
12aneI (dBuvim)

90.0 ;
i FCC PART1S PK
1 : l :
60.0 i 3 2 FCCPART1S AV
s PN iy i A AR gt -,
30.0

“18000 19000.  20000.

21000. 22000. 23000. 24000. 25000
Frequency (MHz)

Site i 966 Chamber

Condition: FCC PART15 PK 3m BBHA9170 VERTICAL

EUT : BlueTooth Remote Controller

M/N : NS-SSTK2B

Power : DC 3V

Test By : Cissy

Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: 8DPSK
: Low
Preamp Read Cable Limit Over
Fregqg Factor Level Loss Level Line Limit Remark
MHz dB dBuVv dB dBuV/m dBuV/m dB
1 18574.00 32.78 42.68 17.35 53.29 74.00 -20.71 Peak
2 21304.00 32.80 37.61 19.62 52.56 74.00 -21.44 Peak
3 23215.00 32.68 32.74 22.74 52.27 74.00 -21.73 Peak
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Keyway Testing Technolegy Co.,Ltd.
Baishun Industrial Zone,Zhahgmutou
Towmn,Dongguan, Guangdong, China

M@y Testing Tel: 0769-87182258
Fax: 0769-87181058
Mail: kutestRkeywaytest.con
Data: 167 File: D:966 data\15Report15KW020401CHY.EM6 (171)
1 2DLe'vel (dBu\ﬂin)
90.0| "
FCC PARTS PH
60.0/ - - 0 3 4 FCC PART15 AV
30.0
018000 19000. 20000. 21000. 2200D. 23000. 24000. 25D00
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15 PK 3m BBHAS170 HORIZONTAL
EUT : BlueTooth Remote Controller
M/ : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: 8DPSK
: HMiddle
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dEuV dB dBuV/m dBuV/m dB
1 19190,00 33.00 42.34 17.83 ©53.67 74.00 -20.33 Peak
2 20520.00 32.30 38.08 19.04 52.38 74.00 -21.62 Pesak
3 21864.00 33.20 36.58 20.07 51.87 74.00 -22.13 Pesak




Produkte
Products

Priifbericht - Nr.: 17047873 001

Test Report No.

Seite 92 von 133
Page 92 of 133

Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
. Town ,Dongguan, Guanogdong, China
RETyEy lesting Tel: 0769-87182258

Fax: 0769-87181058

Mail: kutest@keywaytest.con

s
~ Keyway

Data: 166 File: D:\966 datai15Report\15KW020401CHY.EM6 (171)

128 Level (dBuV/im)

90.0

FCC PART1S PK

600 - - - FCCPART1S 8V

AL pubfens shdeaibeyd

30.0

n

18000 19000. 20000. 21000. 22000. 23000. 24000. 25000

Frequency (MHz)

Site : 966 Chamber
Condition: FCC PART15 PK 3m BBHA9170 VERTICAL
EUT : BlueTooth Remote Controller
H/N : NS-33TK2B
Pover : DC 3V
Test By : Cissy
Conmment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: 8DPSK

: Middle

Preamp Read Cable Limit Over

Fregq Factor Level Loss Level Line Limit Remark

MHz dB dBuV dB dBuV/m dEBuV/m dB

1 19512.00 3Z.60 39.74 18.17 52.05 74.00 -21.95 Pesk
21570.00 32.99 36.25 19.83 51.36 74.00 -22.64 Pesk
3 23677.00 33.05 30.36 23.29 50.38 74.00 -23.62 Pesk

[




Produkte
Products

Priifbericht - Nr.: 17047873 001

Test Report No.

Seite 93 von 133
Page 93 of 133

g®> Keyway

Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangnutou
Town,Dongguan, Guangdong,China

KEYIaTy Lesting Tel: 0769-87182258
) Fax: 0765-87181058
Mail: kwtest@Bkeywaytest.con
Data: 165 File: D:1966 data‘\15Report\t5SKW020401CHY.EM6 {171)
120Le.'vel (dBll\f!Il'l)

FCC PART1S PK

90.0

60.0 o
[Py T B i

30.0

L FCCPART15 AV

U

18000 19000, 20000.

22000. 23000. 24000. 25000

21000.
Fregquency (MHz)
Site : 966 Chamber
Condition: FCC PART15 PK 3m BBHA9170 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Hwmi:56% Press:101.52kPa
Test Mode: 8SDPSK
: High
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuVv dB dBu¥/m dBuV¥/m dB
1 19190.00 33.00 41.93 17.83 53.26 74.00 -20.74 Peak
2 20520.00 32.30 38.08 19.04 52.38 74.00 -21.62 Peak
3 21864.00 33.20 36.39 20.07 51.68 74.00 -22.32 Peak
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/> Keyway

Keyway Testing Techmology Co., Ltd.

Baishun Industrial Zone,Zhangmutou
Rt . Towm ;Dongguan, Guangdong, China
W@y Lesting Tel: 0763-87182258
Fax: 0769-87181058
Mail: kwtest@keywaytest.con
Data: 164 File: D:\966 data\15Reporti15KW020401CHY.EM6 (171)

1 an_evel {dBuVim)

90.0

60.0| -

FCC PART1S PK

30.0

FCC PART15 AV
“MWW\;WMM

718000 19000.  20000.

21000. 22000. 23000. 24000. 25000
Frequency (MHz)
Jite : 966 Chamber
Condition: FCC PART15 PK 3m BBHAS170 VERTICAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: BDPSK
: High
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV/m dBuV/m dB
1 18512.00 32.60 39.80 18.17 52.11 74.00 -21.89 Peak
2 21570.00 32.99 36.25 19.83 51.36 74.00 -22.64 Peak
3 23677.00 33.09 30.36 23.29 50.38 74.00 -23.62 Peak
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou

> I&ey\.\ ay Town ,Dongguarn , Guangdong, China
KENUIMY Testing Tel: 0769-87182258
Fax: 0765-87181058
Mail: kutestBkeywaytest.com
Data: 199 File: D:966 data'15Report\15SKWD20401CHY.EMG (215)
129Levmal (dBu\(n11) .
90.0
; : RES-210 PR
60.0 1 5 4 RSS.210 AV
30.0 Z
“18000 19000. 20000. 21000. 22000. 23000. 24000. 25000
Frequency (MHz)
Site ! 966 Chamber
Condition: RSS-210 PK 3m BEHA9170 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Pover : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK
: Low
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuvV/m dBuvV/m dB
1 19190.00 33.00 42.69 17.83 54,02 74.00 -19.98 Peak
2 20520.00 32.30 38.55 19.04 52.85 74.00 -21.15 Peak
3 23271.00 32.73 32.83 22.80 52.41 74.00 -21.59 Peak
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Keyway Testing Technology Co.,Ltd.

i v' Keyway Baishun Industrial Zone,Zhgngmutou
cL.T Toun ,Dongguan, Guangdong, China
KENUIRN Testing Tel: 0769-87182258
Fax: 0769-87181058
Mail: kutestfkeywaytest.con
Data: 198 File: D:1966 data‘15Reporti15KW020401CHY.EM6 (215)
120 Level (dBll\()in)
90.0 !
RE%-210 PK
60.0) -, 5 o RES.210 AY
WWMWW Wi b st AR e st g
|
30.0
018000 19000. 20000. 21000. 22000. 23000. 24000. 25000
Frequency (MHz)
Site : 966 Chamber
Condition: RSS8-210 PK 3m BBHAS170 VERTICAL
EUT : BlueTooth Remote Controller
M/N : NS-33TK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK
: Low
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark
HHz dB dBuV dB dBuV/m dBuV/m dB
1 18266.00 32.45 40.84 17.15 51.36 74.00 -22.64 Peak
2 21570.00 32.99 36.73 19.83 51.84 74.00 -22.16 Peak
3 23110.00 32.59 31.05 22.61 £50.46 74.00 -23.54 Peak
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Keyway Testing Techmology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Town,Dongguan, Guangdong, China

RETmEy 1esting Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtestBkeywaytest.con
Data: 201 File: D:\066 data\15Reportt15KW020401CHY.EM6 {215)
120 Level {dBuv/m)

90.0
RSS-210 PK
60| 5 , 3 RSS.210 AV
AM\W}“WMM
30.0

“18000 19000. 20000,

21000, 22000. 23000. 24000. 25000
Frequency {(MHz)
Site : 966 Chamber
Condition: R33-210 PK 3m BBHA9170 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : N3-SSTK2B
Power : DC 3V
Test By : Cissy
Corment : Temp:24.8'C Humi:S56% Press:101.52KPa
Test Mode: GFSK
: HMiddle
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV/m dBuV/m dB
1 19190.00 33.00 42.69 17.83 54.02 74.00 -19.98 Peak
2 21864.00 33.20 36.67 20.07 51.96 74.00 -22.04 Peak
3 23271.00 32.73 32.83 22.80 52.41 74.00 -21.59 Peak
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/5 Keyway

xaTgy Testing

Keyway Testing Technelogy Co.,Ltd.
Baishun Industrial Zone,Zhangumutou
Tawn ,Dongguan, Guangdong, China

Tel: D769-87182258

Fax: 0765-87181058

Mail: kwtestlReywaytest.con
Data: 200 File: D:'966 data\15Reporti5SKW020401CHY.EM6 (215)

120

Level (dBuV)m)

90.0 ,
. RSS-210 PK
60.0 1 RSS-210 AV
M A bt [ A= sy puhenbebog

30.0

18000 19000. 20000.

22000. 23000. 24000. 25000

21000.
Frequency (MHz)
Site : 966 Chanber
Condition: RS5-210 PK 3m BBHA9170 VERTICAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTKZB
Power : DC 3V
Test By :@: Cissy
Conmoent @ Temp:24.8'C Humi:56% Press:101.52kPa
Teat Mode: GFSK
i HMiddle
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark
HHz dB dBuv dB dBuV/m dBuv/m dB
1 19512.00 3z2.60 39.84 18.17 52.15 74.00 -21.85 Pesak
2 21570.00 32.99 36.73 19.83 51.84 74.00 -22.16 Peak
3 23110.00 32.59 31.05 22.61 50.46 74.00 -23.54 Pesk
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Keyway Testing Technology Co.,Ltd.

& w  Kevway Baishun Industrial Zone,Zhangmutou
LT Town,Dongguan, Guangdong, China
IKERLINY Testing Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtest@keywaytest.com
Data: 203 File: D:\966 data'15Reporti15KW020401CHY.EM6 (215)
12,,Lawel (dBuVan)
90.0
RS%-210 PK
60.0 a7 RES-210 AV
LAt e gebarty b
30.0
“18000 19000. 20000. 21000. 22000. 23000. 24000. 25000
Frequency (MHz)
Jite : 966 Chanber
Condition: RSS5-210 PK 3m BBHA9170 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N ¢ N5-33TKZB
Power : DC 3V
Test By : Cissy
Corment @ Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK
: High
Preamp Read <Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark
MHz dB dBuVv dB dBu¥/m dBuV/m dB
1 19190.00 33.00 42.69 17.83 54.02 74.00 -18.98 Peak
2 z0520.00 32.30 38.55 19,04 52.85 74.00 -21.15 Peak
3 21864.00 33.20 36.67 20.07 51.96 74.00 -22.04 Peak
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Keyway Testing Technolegy Co.,Ltd.

7" 3 Kevway Baishun Industrial Zone,Zhangmutou
ST Touwn,Dongguan, Guangdong, China
KENAINY Testing Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtest@keywaytest.com
Data: 202 File: D:'966 data'15Reporti15KW020401CHY.EM6 (215)
1 zeLe\ml (dBll\(nn) : , .
90.0 ' i
‘ ; : ‘ ) RSS.210 PK
60.0 1 ) 5 L RES-210 AV
T o
ISP RN M A L I
30.0 5 : :
“18000 19000, 20000. 21000. 22000. 23000, 24000. 25000
Frequency (MHz)
Site : 966 Chamber
Condition: R85-210 PK 3m BBHA9170 VERTICAL
EUT : BlueTooth Remote Controller
n/N : N3-SSTK2B
Power 1 DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK
: High
Preamp Read Cable Limit Over

Freq Factor Level Loss Level Line Limit Remark

HHz dB dBuV dB dBuV/m dBuV/m dB

1 1951z.00 32.60 39.84 18.17 52.15 74.00 -21.85 Pesk

[\

21570.00 32.99 36.73 19.83 51.84 74.00 -22.16 Pesk

3 22466.00 32.92 33.34 21.26 50.55 74.00 -23.45 Pesk
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Keyway Testing Technology Co.  Ltd.
1 Kevwav Baishun Industrial Zone,Zhangmutou
Nyt Y. Town,Dongguan, Guangdoney, China

HETmEy  esting Tel: 0763-87182258

Fax: 0769-87181058

Mail: kwtest@keywaytest.con

Data: 204 File: D:1966 data\15Reporti15KWO020401CHY.EM6 (215)
120Level (dBuVim)
90.0 ,
RSS.210 PK
| i
600 ¢ o i RSS20 AV

30.0

18000 19000, 20000. 21000. 22000. 23000. 24000. 25000

Frequency (MHz)
Site : 966 Chamber
Condition: RSS-210 PK 3m BBHAS170 HORIZONTAL
EUT : BlueTooth Remote Controller
/N : NS-SSTK2B
Power : DC 3V

Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kFa
Test Mode: FI/4 DFSK
: Low
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark

HHz dB dBuv dB dBuV/m dBuV/m dB

1 18434.00 32.63 42.76 17.26 53.33 74.00 -20.67 Peak
2 21304.00 32.80 38.20 19.62 53.15 74.00 -20.85 Peak
3 22410.00 32.96 33.29 21.13 50.29 74.00 -23.71 Peak
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Keyway Testing Technology Co. Ltd.

~ Kevway Baishun Industrial Zone,Zhgngmutou
R Town,Dongguan, Guangdong,China
MEmay  Lesting Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtestlkeywaytest.con
Data: 205 File: D:\1966 datal15Reporti15KW020401CHY.EM6 (215)
129Level (dBuV/im)
90.0
RE8S-210 PK
60.0 ' . 4 ' "~ RSS-210 AV
P R LA WY R
30.0
718000 19000. 20000. 21000. 22000. 23000. 24000. 25000
Frequency (MHz)
Site i 966 Chamber
Condition: RSS-210 PK 3m BBHA9170 VERTICAL
EUT BlueTooth Remote Controller
M/N : NS-SSTK2B
Power DC 3V
Test By Cissy
Comment Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSE
: Low
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuVv dB dBuV/m dBuV/m dB
1 191920.00 33.00 40.77 17.83 52.10 74.00 -21.90 Peak
2 20506.00 32.29 36.68 19.03 &0.97 74.00 -23.03 Peak
3 21654.00 33.05 35.94 19.90 &51.10 74.00 -22.90 Peak
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Keyway Testing Technology Co.,Ltd.

< X ;
:) Kevway Baishun Industrial Zune,th‘angmutou
b Town ,Dongouan , Guangdong, China
KETmEy Lesting Tel: 0769-87162258
Fax: 0769-87181058
Mail: kuwtestPkeywaytest.com
Data: 207 File: D:\966 datai15Reporti15KW020401CHY.EM6 (215)
120 Level (dBu\{mn
90.0
RES.210 PR
\ ;
60.0 N 2 5 RSS-210 AV
MWWWW#WWM
30.0
“18000 19000, 20000. 21000. 22000. 23000. 24000. 25000
Frequency (MHz)
Site : 966 Chamber
Condition: R35-210 PEK 3m BBHAS170 HORIZONTAL
EUT : BlueTooth Remote Controller
H/N : NS-SSTK2B
Power : DC 3V
Test By : Cissay
Comment : Temp:24.8!'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK
: Middle
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBu¥/m dBuV¥/m dB
1 19190.00 33.00 42.69 17.83 54.02 74.00 -19.98 Peak
2 20380.00 32.21 38.53 18.94 52.70 74.00 -21.30 Peak
3 Z1360.00 32.84 36.90 19.66 51.88 74.00 -22.12 Peak
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S Keyway

evmey  Testine

Kevyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Town,Dongguan, Guangdong, China

Tel: 0769-87182258

Fax: 0769-87181058
Mail: kwtest@keywaytest.com

Data: 206

120

File: D966 data\15Report!15KWD20401CHY.EM6 (215)

Level {dBuV/m)

90.0
| ! : RES-210 PK
| - ; ;

60.0 1 L CRES-210 AV

Z T
et A A s Ve L N AN g e rs il e dM
30.0

nl

v

18000 19000. 20000. 21000. 22000. 23000. 24000. 25000

Frequency (MHz)

Site 966 Chamber
Condition: RSS5-210 PK 3m BBHA2170 VERTICAL
EUT BlueTooth Remote Controller
M/N : NS-SSTKzB
Fower DC 3V
Test By Cissy
Conmment Temp:24.8'C Humi:56% Press:101.5ZkPa
Test Mode: PI/4 DPSK

: Hiddle

Preamp Read Csable Limit Over

Freq Factor Level Loss Level Line Limit Remark

HMHz dB dBuv dB dBuV/m dBuV/m dB

1 19512.00 32.60 39.84 18.17 52.15 '74.00 -21.85 Peak

L)

20275.00 32.15 35.72 18.87 492.79 74.00 -24.21 Peak

3 21570.00 32.99 36.73 19.83 51.84 74.00 -22.16 Peak
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Keyway Testing Technology Co.,Ltd.

Baishun Industrial Zone,Zhangmutou
i Sl . Town,Dongguan, Guangdong, China

[_‘K@mmﬁ‘_’( Testmg Tel: 0769-87182258

Fax: 0769-871&1058

Mail: kwtest@keywaytest.com

J5 Keyway

Data: 209 File: D:'966 data‘15Reporti15KW020401CHY.EM6 (215)
123Level (dBuvim)
90.0
RSS-210 PK
60.0) - 1 5 ' © RSS-210 &V
WW T iy ) A ARl oA
30.0

18000 19000. 20000. 21000. 22000. 23000. 24000. 25000

Frequency (MHz)

Site i 966 Chamber
Condition: R35-210 PK 3m BBHA9170 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-3STK2B
Power : DC 3V
Test By : Cissy
Corment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK

: High

Freamp Read Cable Limit Over

Freq Factor Level Loss Level Line Limit Remark

MHz dB dBuv dB dBuV/m dBuV/m dB

1 19190.00 33.00 42.69 17.83 54.02 74.00 -19.98 Peak
20520.00 32.30 38.55 19.04 52.85 74.00 -21.15 Peak
3 21465.00 32.92 35.94 19.75 50.98 74.00 -23.02 Peak

™o
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou

y / way
S > K,e5. 3 Town,Dongguan, Guangdong, China
RGNy Lesting Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtestfkeywaytest.com
Data: 208 File: D:\966 data\15Report\15KW020401CHY.EM6 (215)
evel {dBu
120L { \(am) :
1 é
90.0 -
RSS-210 PK
60.0]- 1 S . RSS-210 AV
; 3 :
M o me Ao el e NP o sl s g
30.0
“18000 19000, 20000. 21000. 22000. 23000. 24000. 25000
Frequency (MHz)
Sice : 966 Chamber
Condition: RSS-210 PK 3m BBHAS170 VERTICAL
EUT BlueTooth Remote Controller
M/N : NS-SSTK2B
Power DC 3V
Test By Cissy
Coraent Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSK
: High
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remerk
HH=z dB dBu¥V dB dBuV/m dBuV/m dB
1 19512.00 32.60 39.84 18.17 52.15 74.00 -21.85 Pesk
2 21570.00 32.99 36.73 19.83 51.84 74.00 -22.16 Peak
3 22466.00 32.92 33.34 21.26 50.55 74.00 -23.45 Peak
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METmaYy Lestng

Keyway Testing Technology Co.,Ltd.
Baishun Industrisl Zone,Zhangmutou
Town,Dongguan, Guangdong, China

Tel: 0769-87182258

Fax: 0769-87181058

Mail: kwtestlkeywaytest.con

Data: 211

120

File: D966 data'15Report\15KW020401CHY.EM6 (215)

Leve! (dBuVim)

90.0

i : v RSS-210 PK
60.0 X o S © Rs$-210 AV
30.0

“18000 19000,

Site
Condition:
EUT

M/N
Power
Test By
Comment
Test Hode:

966 Chamber

20000. 21000. 22000. 23000. 24000. 25000

Frequency (MHz)

RSS-210 PK 3m BBHA9170 HORIZONTAL
BlueTooth Remote Controller

DC 3

: Ciss
Temp:24.8'C

8DFPS

: Low

v
¥

K

: NS-SSTK2B

Preamp

Freg Factor

Humi:56% Press:101.52kPa

Read Cable Limit Qver
Level Loss Level Line Limit Remark

MHz

1 18854.00

[\

20324.00

3 21346.00

33

32

(=]

.08
32.
.83

18

dBuv dB dBuV/m dBuV/m dB

41.68 17.53 52.37 74.00 -21.63 Peak
37.06 18.90 51.17 74.00 -22.83 Peak
34.54 19.65 49.51 74.00 -24.49 Peak
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5 Keyway

RETmEy Lesting

Keyway Testing Technolegy Co. ,Ltd.
Baishun Industrial Zone,Zhangmutou
Town,Dongguan, Guangdong, China

Tel: 0769-87182258

Fax: 0769-87181058

Mail: kwtestf@keywaytest.com

Data: 210 File: D:\966 data\15Report\15KW020401CHY.EM6 (215)

1 aneveI [dBu\(nn)

90.0
RSS.210 PK
60.0 - RSS-210 AV

30.0

e N N )

Y18000 15000.  20000.

21000. 22000. 23000. 24000. 25000

Frequency (MHz)
Site ! 966 Chamber
Condition: RSS-210 PK 3m BBHA9170 VERTICAL
EUT : BlueTooth Remote Controller
H/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test MNode: SDPSK
: Low
Preamp Read Cable Limit over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV/m dBuV/m dB
1 18574.00 32.78 42.68 17.35 53.29 74.00 -20.71 Peak
2 20506.00 32.29 37.82 19.03 52.11 74.00 -21.89 Peak
3 21304.00 32.80 37.61 19.62 52.56 74.00 -21.44 Peak
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Keyway Testing Techmology Co.,Ltd.

5 ~ Kevway Baishun Industrial Zone,Zhangmutou
— - Town ,Dongguan, Guangdong, China
WEnEy  esting Tel: 0769-87162256
Fax: 0769-87181058
Mail: EwtestBkeywaytest.com
Data: 213 File: D:'966 datai15Report\15KW020401CHY.EM6 {215)
120LeveHdBuVWn)
90.0
FCC PART15 PK
60.0 FCCPART15 AV
MW\W)“ .,MMWMWW
30.0 :
“18000 19000. 20000. 21000. 22000. 23000. 24000. 25000
Frequency {(MHz)
Site 966 Chamber
Condition: FCC PART1S5 PK 3m BBHA9170 HORIZONTAL
EUT BlueTooth Remote Controller
H/N 1 NS-SSTK2B
Power DC 3V

Test By : Cissy

[\

Comment : Temp:24.8'C Humi:56% Press:101,52kPa
Test Mode: SDPSK
¢ Hiddle
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark
HHz dB dBuVv dB dBuvV/m dBuV/m dB
1 19190.00 33.00 42.69 17.83 54,02 74.00 -19.98 Pesak
20520.00 32.30 38.55 19.04 52.85 74.00 -21.15 Pesk
3 21864.00 33.20 36.67 20.07 ©51.96 74.00 -22.04 Pesk




Produkte
Products

U i - Nr.: Seite 110 von 133
feﬁ?;fﬂt'ﬁgt r 17047873 001 cite 110 von 13

Keyway Testing Technology Co. ,Ltd.

Baishun Industrial Zone,Zhangmutou
- - Toun,Dongguan, Guangdong, China

RETInEYy  1esting Tel: 0769-87182258

Fax: 0769-87181058

Mail: kuwtestBkeywaytest.conm

Keyway

Data: 212 File: D:\966 data\15Report\15KW020401CHY.EM6 (215)
12018ve! (uBuynn)
90.0 i

FCC PART15 PK

60.0 ‘ : 5 FCCPARTHS AV

: o i :
M e nebiaerd] s A R e T

30.0

“18000 19000. 20000. 21000, 22000. 23000, 24000. 25000

Frequency {MHz)

Site : 966 Chamber
Condition: FCC PART15 PK 3m BBHEA9170 VERTICAL
EUT : BlueTooth Remote Controller
H/N : NS-~-S3TK2B
Pover : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: BDPSK

: Middle

Preamp Read Cable Limit Over

Frecg Factor Level Loss Level Line Limit Remark

MHz dB dBuVv dB dBuV/m dBuV/m dB

1 19512.00 32.60 39.84 18.17 52.15 74.00 -21.85 Peak
20275.00 32.15 35.72 18.87 49.79 74.00 -24.21 Peak
3 21570.00 32.99 36.73 19.83 51.84 74.00 -22.16 Peak

[\
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Keyway Testing Technology Co.,Ltd.

b Baishun Industrial Zgne,Zhangmutou
LNl . Town,Dongguan, Guangdong, China

RETUDaRy  Lesting Tel: 0769-87182258

Fax: 0769-87181058

Mail: kutestRkeywaytest.con

Data: 215 File: D:\966 data\15Report\15KW020401CHY.EMG (215)

120 Level (dBu\{nn)

90.0

: RSS-210 PK
60.0 Ty 5 P = 'RS&-210 AV
30.0

618000 15000. 20000. 21000. 22000, 23000. 24000. 25000

Frequency (MHz)

Site : 966 Chamber
Condition: RSS-210 PK 3m BBHAS170 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.5ZkPa
Test Mode: 8DPSK

i High

Preamp Read Cable Limit Over

Freq Factor Level Loss Level Line Limit Remark

MHz dB dBuv dB dBuV/m dBuV/m dB

1 19190.00 33.00 42.69 17.83 S54.02 74.00 ~19.98 Peak
2 20520.00 32.30 38.55 19.04 S52.85 74.00 ~21.15 Peak
3 Z1864.00 33.20 36.67 20.07 S1.96 74.00 -22.04 Peak
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< Keyway Testing Technology Co.  Ltd.
K N Kevway Baishun Industrial Zone, Zhanguutou
Te;t' - Towm , Dongguan, Guangdong, China
! m .
RETTOET £ Tel: 0769-87182258

Fax: 0769-87181058
Mail: kwtest@keywaytest.com

Data: 214 File: D:966 data\15Report\15KW020401CHY.EMG (215)
1ppLevel (dBuvim)
90.0
RSS-210 PK
60.0 ] ‘ - - RSS-210 AV
¥ | Z ~ i
Py nm WWWAﬁMMJ&ﬁmw
30.0

718000 19000. 20000. 21000. 22000, 23000. 24000. 25000

Frequency (MHz)

Site : 966 Chamber
Condition: RS5-210 PK 3m BBHA9170 VERTICAL
EUT : BlueTooth Remote Controller
M/N : NS~-SSTK2B
Pover : DC 3V
Test By : Cissy
Comment : Temp:24.8°'C Humi:56% Press:101.52kPa
Test Mode: SDPSK

: High

Preamp Read Cable Limit QOver

Freq Factor Level Loss Level Line Limit Remark

HHz dB dBuv dB dBuV/m dBuV/m dB

1 15512.00 32.60 39.84 18.17 52.15 74.00 -21.85 Peak
20275.00 32.15 35.72 18.87 49.79 74.00 ~-24.21 Peak
3 22130.00 33.18 34.46 20.49 50.37 74.00 -23.63 Peak

[
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Test Plot of Frequency Band Edge

Keyway Testing Technology Co., Ltd.

g X .
:) Kevway Baishun Industrial Zone, Zhg.ngmutou
Y. v Town,Dongguan, Guangdong, China
HKEYWINNG Testing Tel: 0769-87182258
Fax: 0769-87181058
Mail: kwtestfkeywaytest.con
Data: 22 File: D966 data'15Report15KW020401CHY.EM6 (129)
129Lemrel (dBuVim} ;
i 3
90.0 , : j ,
| : ! FCC PART1S]]) PK
60.0 FCC PARTTS AV
b vaw
30.0
“2300 2330. 2350. 2370. 2390. 2410
Frequency {MHz)

Site : 966 Chamber
Condition: FCC PART15C PK 3m ZN30701 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTKZB
Power DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52KkPa
Test Mode: GFSK 2402MHz

Preamp Read Cable Limit Over

Freq Factor Level Losz Level Line Limit Remark

W N

MHz dB dBuv dB dBuV/m dBuV/m dB

2356.65 26.31 39.72 7.25 49.35 74.00 -24.65 Peak
23859.98 26.32 36.78 7.34 46.52 74.00 -27.48 Peak
* 2402.52 26.32 290.68 7.392 100.48 74.00 26.48 Peak
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou

) Is.e_\j.vay Town,Dongguan , Guangdonyg, China
WETIEy lesting Tel: 0769-87182258
: Fax: 0769-87181058
Mail: kutestBkeywaytest.com
Data: 21 File: D:\966 data'15Report\15KW020401CHY.EM6 (129)
120Lew:l (dBuVin)
! 3
90.0 ' ‘
| FCC PARTIS]| PK
60.0(- FCC PART 5] AV
I
[t A AR A S S e S *MMWN\”M“"W‘?‘M‘J kwa
30.0
“2300 2330. 2350. 2370. 2390. 2410
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PARTI5C PK 3m ZN30701 VERTICALL
EUT : BlueTooth Remote Controller
H/N : NS-SSTK2B
Pover : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK 240zZMHz

Preamp Read Cable Limit Qver

Freq Factor Level Loss Level Line Limit Remark

HHz dB dBuv dB dBuV/m dBu¥/m dB

1 2375.35 26.31 39.96 7.30 49.65 74.00 -24.,35 Peak
2 2389.98 26.32 37.39 7.34 47.13 74,00 -26.87 Peak
3 % 2402.63 26.32 92.16 7.39 101.96 74,00 27.96 Peak
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Keyway Testing Technology Co.,Ltd.
Baishun Industrial Zone,Zhangmutou
Towm,Dongguan, Guangdong, China

EN T Tel: 0769-87182258
) Fax: 0769-87181058
Mail: kwtest@keywaytest.con
Data: 23 File: D:1966 data‘15Reporti15KW020401CHY.EM6 (129)
120Lgvel (dB‘u\h‘m) ‘

90.0|

60.0

FCC PARTI5C PK

i X :

30,0 -

n

i FCC PARTH5C AV

2 2

2475 2480. 2484. 2488. 2492. 2496. 2500. 2504. 2508. 2512. 2516. 2520

Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15C PK 3m ZN30701 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N : NS-55TK2B
Power : DC 3V
Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK 2480MHz
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
MHz dB dBuv dB dBuV/m dBuvV/m dB
1 % 2480.25 26.34 90.57 7.57 100.59 74.00 26.59 Peak
2 2483.50 26.34 38.61 7.57 48.63 74.00 -25.37 Peak
3 2492.75 26.35 39.57 7.61 49.63 74.00 -24.37 Peak
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gl Keyway Testing Technology Co.,Ltd.
“-} Kevway Baishun Industrial Zone,Zhangmutou
el P Town,Dongguan, Guangdong, China
MEmaEy Testing Tel: 0769-87182258

Fax: 0769-87181058
Mail: kwtestfkeywaytest.con

Data: 24 File: D:'966 data\15Reporti15KW020401CHY.EM6 (129)
Level (dBuVim)

120

90.0 f e X f
f FCC PARTY5C PK
oo I Do E R
600 - [[{l, i ' C T FCC PARTASC BV
30,0 I R e e e
. ; [ T B

2475 2480, 2484. 2488. 2492, 2496. 2500, 2504, 2508, 2512. 2516. 2520

Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15C PK 3m ZN30701 VERTICAL
EUT : BlueTooth Remote Controller
M/N : NS-S3TKZB
Power : DC 3V

Test By : Cissy
Comement ¢ Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK 2480MHz
Preamp Read Csble Limit Over
Fregq Factor Level Loss Level Line Limit Remark

HHz dB dBuv dB dBuV/m dBuV/m dB

1 * 2480.10 26.34 91.22 7.57 101.24 74.00 27.24 Peak
2 2482.10 26.34 41.57 7.57 51.59 74.00 -22.41 Peak
3 2483.50 26.34 38.04 7.57 48.06 74.00 -25.94 Pesk
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Keyway Testing Technology Co.,Ltd.
(‘®> Kevway Baishun Industrial Zone,Zhangmutou
' YT Town,Dongguan, Guangdong, China
HEMWINY Testing Tel: 0769-87182258

Fax: 0769-87181058
Mail: kwtest@keywaytest.com

Data: 25

120

File: D:1966 datai15Report'15KW020401CHY.EM6 (129)

Level (dBuvim)

90.0

3

1
P

FCC PART15{] PK

60.0]

FCC PART 15 AV

30.0

Y2300

Site
Condition:
EUT

M/N
Power
Test By
Conment
Test Mode:

2330. 2350. 2370, 2390. 2410
Frequency (MHz)

: 966 Chamber

FCC PART15C PK 3m ZN30701 HORIZONTAL

: BlueTooth Remote Controller

: NS-SSTK2B

: DC 3V

: Cissy

1 Temp:24.8'C Humi:56% Press:101.52kPa

PI/4 DPSK 2402MHz
Preamp Read Cable Limit Over

Freqg Factor Level Loss Level Line Limit Remsrk

MHz dE dBuVv dB dBuV/m dABuV/m dB

1 2358.52 26.31 39.74 7.25 49.37 74.00 -24.63 Pesk
2 2389.98 26.32 37.92 7.34 47.66 74.00 -26.34 Pesk
3 * 2402.52 26.32 90.59 7.39 100.39 74.00 26.39 Pesk
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Eeyway Testing Technology Co.,Ltd.

& ~ Keyway Baishun Industrial Zone,Zhangmutcu
L . Town ,Dongguan, Guangdong, China
KEGERT Testing Tel: 0769-87182258

Fax: 0769-87181058
Mail: kwtest@keywaytest.com

Data: 26 File: D:\966 data‘\15Report\15KW020401CHY.EM6 (129)
120L(-Mel (dBuVim)
3
90.0 ‘
' FCCPART15 PK
; |
60.0 AP o . .. U RCC PARTASY AV
g t H 7
VSTV SRR W A__‘ s, A " ‘.! A = ks
|
300 — - :
]
“2300 2330. 2350, 2370. 2390. 2410
Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15C PK 3m ZN30701 VERTICAL
EUT : BlueTooth Remote Controller
M/N 1 NS-SSTEKZB
Pover : DC 3V
Test By : Cissy
Comment @ Temp:24.8'C Bumi:56% Press:101.52kPa
Test Mode: PI/4 DPSK 2402MHz
Preamp Read Cable Limit Over

Fregq Factor Level Loss Level Line Limit Remark

MHz dB dBuv dB dBuV/m dBuV/m dB

1 2316.72 26.29 39.34 7.16 48.86 74.00 -25.14 Pesk
2 2389.98 26.32 37.60 7.34 47.34 74.00 -26.66 Peak
3 * 2402.52 26.32 91.33 7.39 101.13 74.00 27.13 Pesk
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Keyway Testing Technology Co.,Ltd.

~ Baishun Industrial Zone,Zhan
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Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15C PK 3m ZN30701 HORIZONTAL
EUT : BlueTooth Remote Controller
M/N 1 N5-5STK2B
Power : DC 3V

Test By : Cissy

Comment : Temp:24.8'C Humi:56% Press:101.5Z2kPa

Test Mode: PI/4 DPSK 2480HHz

Preamp Read Cable Limit Over

Fregq Factor Level

Loss Level Line Limit Remark

HHz dB dBuv

1 * 2480.25 26.34 90.52
2 2483.50 26.34 35.64
3 2508.10 26.35 37.98

dB dBuV/m dBuV/m dB

7.57 100.54 74.00 26.54 Peak
7.57 45.66 74.00 -28.34 Peak
7.61 48.08 74.00 -25.92 Pesk
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V2475 2480. 2484. 2488, 2492. 2496. 2500. 2504, 2508. 2512. 2516. 2520

Fregquency (MHz)
Site : 966 Cheaarber
Condition: FCC PART15C PK 3m ZN30701 VERTICAL
EUT : BlueTooth Remote Controller
M/N : NS-SSTK2EB
Power : DC 3V
Test By : Cissy
Conment Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: PI/4 DPSKE 248B0MHz

Preamp Read Cable Limit Over

Freqg Factor Level Loss Level Line Limit Remark

HHz dB dBuv dB dBuV/m dBuV/m dB

1 * 2480.20 26.34 ©90.03 7.57 100.05 74.00 26.05 Peak
2 2483.50 26.34 39.50 7.57 49.52 74.00 -24.48 Peak
3 2509.60 26.35 38.41 7.61 48.51 74.00 -25.49 Peak
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Frequency (MHz)
Jite : 966 Chamber
Condition: FCC PART15C PK 3m ZN30701 HORIZONTAL
FEUT : BlueTooth Remote Controller
M/N : NS-SSTK2B
Poyer ¢ DC 3V

Test By : Cissy
Comment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: B8DPSK 2402MHz
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark

HHz dB dBuv dB dBuV/m dBuV¥/m dB

1 2316.28 26.29 38.89 7.16 48.41 74.00 -25.58 Peak
2 2389.98 26.32 37.64 7.34 47.38 74.00 -26.62 Peak
3 * 2402.63 26.32 91.07 7.39 100.87 74.00 26.87 Peak
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Frequency (MHz)
Site 966 Chamber
Condition: FCC PART15C PK 3m ZN30701 VERTICAL
EUT BlueTooth Remote Controller
M/N : NS-S53TK2B
Power : DC 3V
Test By : Cissy
Corment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: BDPSK 240ZHMHz
FPreamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
HHz dB dBuV dBE dBuV/m dBuV/m dE
1 2333.00 26.30 38.46 7.21 48.03 74.00 -25.97 Peak
2 2389.98 26.32 37.086 7.34 46.80 74.00 -27.20 Peak
3 * 2402.52 26.32 90.90 7.39 100.70 74.00 26.70 Peak
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Frequency (MHz)
Site : 966 Chamber
Condition: FCC PART15C PK 3m ZN30701 HORIZONTAL
EUT : BlueTooth Remote Controller
n/N : NS-5STKZB
Power DC 3V
Test By Cisgsy
Conment Temp:24.8'C Humi:56% Press:101.52kPa
Test Hode: 8DPSK 2480MHz

Preamp Read Cable Limit Over

Freq Factor Level Loss Level Line Limit Remark

HHz dB dBuv dB dBu¥/m dBuV/m dB

1 * 2480.10 26.34 90.40 7.57 100.42 74.00 26.42 Peak
2 2483.50 26.34 37.68 7.57 47.70 74.00 -26.30 Peak
3 2489.00 26.35 38.27 7.57 48.259 74.00 -25.71 Peak
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Frequency (MHz)
Site i 966 Chember
Condition: FCC PART15C PK 3m ZN30701 VERTICAL
EUT : BlueTooth Remote Controller
n/N : NS-SSTEKZB
Power : DC 3V

Test By : Cissy
Conment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: BDPSK 2480MHz
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark

MHz dB dBuv dB dBuV/m dBuV/m dB

1 * 2480.10 26.34 89.89 7.57 99.91 74.00 25.91 Peak
2 2483.50 26.34 39.57 7.57 49.59 74.00 -24.41 Peak
3 2484.10 26.34 38.45 7.57 48.47 74.00 -25.53 Peak
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Frequency {(MHz}
Site 966 Charber
Condition: FCC PART15C PK 3m ZN30701 HORIZONTAL
EUT BlueTooth Remote Controller
n/N : NS-SSTKZB
Power DC 3V
Test By Cissy
Comment Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK 2402MHz
: Hopping on
Preamp Read Cable Limit Over

Freq Factor Level Loss Level Line Limit Remark

W N

*

HHz aB dBuv dB dBuV/m dBuvV/m dB

2356.65 26.31 39.72 7.25 49.35 74.00 -24.65 Peak
2389.98 26.32 36.78 7.34 46.52 74.00 -27.48 Peak
2402.52 26.32 90.68 7.39 100.48 74.00 26.48 Peak
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Frequency (MHz)
Site 966 Chamber
Condition: FCC PART15C PK 3m ZN30701 VERTICAL
EUT : BlueTooth Remote Controller
H/N : NS-SSTK2B
Power DC 3V
Test By Cissy
Cormment : Temp:24.8'C Humi:56% Press:101.52kPa
Test MNode: GFSK 2402MHz
: Hopping on
Preamp Read Cable Limit Over
Freg Factor Level Loss Level Line Limit Remark
HHz dB dBuv dB dBuV/m dBuV/m dB
1 2375.35 26.31 39.96 7.30 49.65 74.00 -24.35 Peak
2 2389.98 26.32 37.39 7.34 47.13 74.00 -26.87 Peak
3 * 2402.63 26.32 BS2.16 7.39 101.96 74.00 27.96 Peak
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EUT

M/N
Fower
Test By
Comment
Test Hode:

2483, 2487. 2491, 2495, 2499. 2503. 2507. 2511. 2515, 2520
Frequency (MHz)

¢ 966 Chsaxber

FCC PART15C PK 3m ZN30701 HORIZONTAL

: BlueTooth Remote Controller

: NS-33TK2B

: DC 3V

: Cissy

: Temp:24.8'C Humi:56% Press:101.5Z2kPa

GFSK 2480MHz

: Hopping on

Freamp Read Cable Limit Over

Freq Factor Level Loss Level Line Limit Remark

HHz dB dBuv dB dBuV/m dBuV/m dB

1 * 2480.00 26.34 76.43 7.57 86.45 74.00 12.45 Peak
2 2483.50 26.34 35.43 7.57 45.45 74.00 -28.55 Peak
3 2492.50 26.35 39.45 7.61 48.51 74.00 -24.49 Peak
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Frequency (MHz)
Sice : 966 Chamber
Condition: FCC PART1i5C PK 3m ZN30701 VERTICAL
EUT : BlueTooth Remote Controller
H/N : NS-SSTK2B
Power : DC 3V
Test By : Cissy
Conment : Temp:24.8'C Humi:56% Press:101.52kPa
Test Mode: GFSK 2480MHz
: Hopping on
Preamp Read Cable Limit Over
Freq Factor Level Loss Level Line Limit Remark
HHz dB dBuV dB dBuV/m dBuV/m dB
1 * 2480.25 26.34 79.68 7.57 89.70 74.00 15.70 Peak
z 2483.50 26.34 38.55 7.57 48.57 74.00 -25.43 Peak
3 2486.60 26.34 40.20 7.57 50.22 74.00 -23.78 Peak
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Pass

Test standard : RSS-102 Issue 5
FCC KDB Publication 447498 v05r02

The maximum radiated power of the transmitter is 5.9mW (7.771dBm/103dBuV/m)
only, which less than 7mW. Hence the EUT is exempted from routine evaluation limits
(SAR Evaluation) according to clause 2.5.1 of RSS-102 Issue 5.

Since maximum radiated power of the transmitter is 5.9mW<19mW, and the distance
from EUT to human is 10mm, hence the EUT is exclueded from SAR evaluation
according to FCC KDB publication 447498 D01 General RF Exposure Guidance v05r02.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions below 30MHz

Photograph 2: Set-up for Spurious Emissions of 30MHz — 1GHz
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Photograph 3: Set-up for Spurious Emissions of 1 - 18GHz of FCC

Photograph 4: Set-up for Spurious Emissions of 1 — 18GHz of IC
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Photograph 5: Set-up for Spurious Emissions of 18 — 25GHz of FCC

Photograph 6: Set-up for Spurious Emissions of 18 — 25GHz of IC
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